THIS PAGE INTENTIONALLY LEFT BLANK

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 203 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 204

5-376-000187 Rev A

CONTROL VALVE ASSEMBLY - 1001202434

* Also Available In Tube Kit - 7577000669

ITEM| PART NO. [DESCRIPTION QTY |REV
1001202434 |Control Valve Assembly Ref B
1 0641524 Capscrew, 5/16” - 18 x 3” 3
2 2220374 Adapter 14
3 2220376 Adapter 1
4 2220451 Adapter 2
5 2220473 Adapter 1
6 2220700 Adapter 1
7 2220947 Adapter 4
8 2230024 Adapter 1
9 2230025 Adapter 14
10 2230027 Fitting 2
11 2230089 Fitting &
12 4751500 Washer, 5/16” ID 3
13 8760037 Union 4
14 1001184772 Handle, Long 2
15 1001184773 | Handle, Short 7
16 1001200355 | Panel 1
17 1001194069 | Linkage 9
18 3177000060 | Mount 1
19 7443000211 Fitting 2
20 7660162601 Locknut, 0.38” - 16NC 3
Valve, 9 Sec. 7 Sol (See Separate
&l 10008 Breakdown in this Section) L
22 7912000301* | Tube Assembly 1
23 7912000302 | Tube Assembly 1
24 7912000303* | Tube Assembly 1
25 7912000304* | Tube Assembly 1
26 7912000305* | Tube Assembly 1
27 7912000306* | Tube Assembly 2
28 7912000307* | Tube Assembly 2
29 7912000308 | Tube Assembly 7
30 7912000309* | Tube Assembly 7
31 7912000310* | Tube Assembly 1




CONTROL VALVE ASSEMBLY - 1001202434

27

30

14 Long

2

15 Short

31

20

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 205

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 206

5-376-000187 Rev A

VALVE ASSEMBLY - 7935000374
ITEM| PART NO. [DESCRIPTION QTY | REV
7935000374 [Valve Assembly Ref B
1 7935000315 Inlet Cover 1
2 9935930120 | Valve Section 2
3 9935930119 Valve Section 4
4 7935000316 | Inlet 1
5 7935000320 | Valve Section 2
6 7935000323 | Utility Section 1
7 7935000317 | Outlet Cover 1
8 91084009 Relief 2
9 70050243 Plug 6
10 7006847 Plug 12
11 70050245 Plug 1
12 70050246 Plug 2
13 70050247 Plug 1
14 91084017 Plug 3
15 70050249 Plug 1
16 70050241 Pressure Cartridge 1
17 70050242 Solenoid 1
18 70050250 Seal 18
19 70050251 O-Ring 40
20 70050252 O-Ring 6
21 70051081 Seal Kit 2
22 7029865 Seal Kit 20
23 70051080 Seal Kit 1
24 70050256 Seal Kit 1
25 9346930086 | Solenoid 16
26 70051079 Seal 1
27 70050239 Stud Assembly 1
28 70050257 Wiper 18




VALVE ASSEMBLY - 7935000374

-

=

. N\J@ N
2 S ~@\@/ S

e NG I'JA'D \.e_ =
QI @7

q
|

22 19 22
18

10 3

9
22

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 207

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 208

5-376-000187 Rev A

WIRELESS REMOTE 6 FUNCTION -9 SECTION

ITEM| PART NO. [DESCRIPTION QTY | REV
1001212003 Wire!ess Remote 6 Function - 9 Ref B
Section

1 1001209022 Harness 1

2 1001192958 Screw, #10 x 0.50” 4

3 1001196552 Screw, #8 x 0.75” 4

4 7075000003 | Battery, 9V 1

5 5526000553 | Tie Strap 2

6 7295000146 | Wireless Remote 1
9295310027 | Transmitter 1
9295310029 Rubber Boot 1
9295310030 | Belt Clip 1
9295310031 Battery Retainer 1
9295310068 | Receiver 1
9295310069 | Antenna 1

7 1001198602 Screw, #8 x 0.38” 3




WIRELESS REMOTE 6 FUNCTION -9 SECTION

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 209

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 210

5-376-000187 Rev A

WIRELESS REMOTE 14 FUNCTION NON-PROPORTIONAL

1001139464

Receiver

ITEM| PART NO. [DESCRIPTION QTY | REV
1001212004 Wireles_s Remote 14 Function Non- Ref B
Proportional
1 1001209020 Harness 1
2 1001195523 Screw, 0.25” x 1.00” 2
3 1001196552 Screw, #8 x 0.75” 4
4 7075000003 | Battery, 9V 1
5 7295000124 | Wireless Remote 1
1001139463 Transmitter 1
1




WIRELESS REMOTE 14 FUNCTION NON-PROPORTIONAL

/ X : D)y /us

- A L5
o0 ] ¢
\/ [ -!t\\l\.\vw.ﬁ

Y

\

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 211

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 212

5-376-000187 Rev A

WIRELESS REMOTE 14 FUNCTION PROPORTIONAL

ITEM| PART NO. [DESCRIPTION QTY | REV
1001235707 Wireles_s Remote 14 Function Ref A
Proportional
1 1001145240 Control, Wireless 10 Function 1
70050106 Receiver 1
70050107 Transmitter 1
9295310061 Antenna Kit 1
9552310033 | Tether - 25 ft 1
2 1001192958 Screw, #10 x 0.50” 4
3 1001194676 Screw, 0.25” x 0.75” 4
4 1001195523 Screw, 0.25” x 1.00” 2
5 1001196552 Screw, #8 x 0.75” 4
6 4178000699 Bracket 1
7 7075000003 | Battery, 9V 1
8 7075000006 | Battery, D 1.5V 3
9 1001209021 Harness 1
10 5526000553 | Tie Straps 2
11 7295000146 | Wireless Remote 1
9295310027 | Transmitter 1
9295310029 | Rubber Boot 1
9295310030 | Belt Clip 1
9295310031 Battery Retainer 1
9295310068 | Receiver 1
9295310069 | Antenna Kit 1
12 8632000012 | Trim Lock 1
13 7120000047 | Screw, #4 x 0.62” 2
14 7660040000 | Nut, #4 2
15 1001198602 Screw, #8 x 0.38” 6




WIRELESS REMOTE 14 FUNCTION PROPORTIONAL

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 213

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 214

5-376-000187 Rev A

WIRELESS REMOTE 16 FUNCTION PROPORTIONAL

ITEM| PART NO. [DESCRIPTION QTY | REV
1001235708 Wireles_s Remote 16 Function Ref A
Proportional
1 1001145240 Control, Wireless 10 Function 1
70050106 Receiver 1
70050107 Transmitter 1
9295310061 Antenna Kit 1
9552310033 | Tether - 25 ft 1
2 1001192958 Screw, #10 x 0.50” 4
3 1001194676 Screw, 0.25” x 0.75” 4
4 1001195523 Screw, 0.25” x 1.00” 2
5 1001196552 Screw, #8 x 0.75” 4
6 4178000699 Bracket 1
7 7075000003 | Battery, 9V 1
8 7075000006 | Battery, D 1.5V 3
9 7120000047 | Screw, #4 x 0.62” 2
10 7660040000 | Nut, #4 2
11 1001209021 Harness 1
12 7295000146 | Wireless Remote 1
9295310027 | Transmitter 1
9295310029 Rubber Boot 1
9295310030 | Belt Clip 1
9295310031 Battery Retainer 1
9295310068 | Receiver 1
9295310069 | Antenna Kit 1
13 8632000012 | Trim Lock 1
14 1001198602 Screw, #8 x 0.38” 6




WIRELESS REMOTE 16 FUNCTION PROPORTIONAL

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 215

An Oshkosh Corporation Company



JERR-DAN
An Oshicsh Corporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 216 5-376-000187 Rev A

THIS PAGE INTENTIONALLY LEFT BLANK




SECTION 5 - CYLINDER

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 217 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 218

5-376-000187 Rev A

SPADE CYLINDER ASSEMBLY - 7320000006

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000006 ([Spade Cylinder Assembly Ref B
1 9796250080 | Seal, Wiper 1
2 7019828 Seal 1
3 9754250009 | Ring, Back-up 1
4 9796250057 | Seal, “O” Ring 1
5 9796250073 | Seal 1
6 9796250061 | Seal, “O” Ring 1
7 9796250066 | Seal, “O” Ring 1
8 9724250014 | Ring, Wear 1
9 9754250015 | Ring, Wear 2
10 7577000167 | Kit, Seal 1
11 7003212 Locknut 1
12 7005322 Grease Fitting 2
13 7005365 Plug, Port (Not Shown) 2
14 70021648 Plug, Port (Not Shown) 2
15 70050215 Valve, Counterbalance 2
16 9912250004 | Assembly, Tube 1
17 9763250009 | Assembly, Rod 1
18 9553250009 | Head 1
19 70050531 Piston 1




SPADE CYLINDER ASSEMBLY - 7320000006

n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 219 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 220

5-376-000187 Rev A

BOOM LIFT CYLINDER - 7320000027

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000027 [Boom Lift Cylinder Ref B
1 NSS Wiper 1
2 NSS Seal 1
3 NSS Back-Up 1
4 NSS Seal 1
5 NSS O-Ring 1
6 NSS O-Ring 1
7 NSS Wear Ring 4
8 NSS Wear Ring 2
9 7577250190 | Seal Kit 1
10 9786250005 | SetScrew 1
11 9661250018 | Locknut 1
12 7005365 Port Plug 4
13 7023593 Port Plug 2
14 7440030200 | Lube Fitting 1
15 9935250032 | Counterbalance Valve 2
16 9912250007 | Tube Assembly 1
17 9763250012 | Rod Assembly 1
18 9698250002 | Piston 1
19 9254250009 | Headcap 1
20 9553250004 | Head 1




BOOM LIFT CYLINDER - 7320000027

sssssssssssssss gy JD6OIND Heavy Duty Wrecker Parts Manual - Page 221 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 222

5-376-000187 Rev A

BOOM LIFT CYLINDER - 7320000062

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000062 [Boom Lift Cylinder Ref B
1 NSS Wiper 1
2 NSS Seal 1
3 NSS Back-Up 1
4 NSS Seal 1
5 NSS O-Ring 1
6 NSS O-Ring 1
7 NSS Wear Ring 4
8 NSS Wear Ring 2
9 7577250190 | Seal Kit 1
10 9786250005 | Set Screw 1
11 9661250018 | Locknut 1
12 9754250056 | Wear Ring 2
13 7005365 Port Plug 4
14 7023593 Port Plug 2
15 7440030200 | Lube Fitting 1
16 9935250032 | Counterbalance 2
17 9912250007 | Tube Assembly 1
18 9763250012 | Rod Assembly 1
19 9698250002 | Piston 1
20 9254250009 | Headcap 1
21 9553250004 | Head 1
22 70051333 Spacer 1




BOOM LIFT CYLINDER - 7320000062

sssssssssssssss gy JD60IND Heavy Duty Wrecker Parts Manual - Page 223 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 224

5-376-000187 Rev A

WRECKER BOOM CYLINDER - 7320000028

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000028 [Wrecker Boom Cylinder Ref B
1 NSS Wiper 1
2 NSS Seal 1
3 NSS Back-Up 1
4 NSS O-Ring 1
5 NSS Seal 1
6 NSS O-Ring 1
7 NSS O-Ring (Not Shown) 1
8 NSS Wear Ring 2
9 NSS Wear Ring 2
10 7577000167 | Seal Kit 1
11 7003116 Locknut 1
12 7005365 Port Plug (Not Shown) 1
13 70021648 Port Plug (Not Shown) 2
14 7440030400 | Grease Fitting (Not Shown) 2
15 9935250032 | Counterbalance Valve (Not Shown) 1
16 9912250014 | Tube 1
17 9763250019 | Rod 1
18 9553250010 | Head 1
19 7698250012 | Piston 1




WRECKER BOOM CYLINDER - 7320000028

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 225 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 226

5-376-000187 Rev A

UNDERLIFT TILT CYLINDER - 7320000096

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000096 |Underlift Tilt Cylinder Ref B
1 9796250083 | Seal, Wiper 1
2 9754250011 Ring, Back-up 1
3 9796250062 | Seal, “O” Ring 1
4 70050544 Seal 1
5 9796250068 | Seal, “O” Ring 1
6 70050545 Seal 1
7 9754250017 | Ring, Wear 4
8 80004049 Ring, Wear 4
9 7577000063 | Kit, Seal 1
10 7005314 Locknut 1
11 70021757 Setscrew (Not Shown) 1
12 7005348 Grease Fitting 2
13 70021648 Plug, Port (Not Shown) 2
14 7005365 Plug, Port (Not Shown) 1
15 70050215 Valve, Counterbalance 1
16 70050594 Assembly, Tube 1
17 70050595 Assembly, Rod 1
18 9254250007 | Headcap 1
19 70050548 Piston 1
20 70050549 Head 1




UNDERLIFT TILT CYLINDER - 7320000096

sssssssssssssss gy JD6OIND Heavy Duty Wrecker Parts Manual - Page 227 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 228

5-376-000187 Rev A

UNDERLIFT TILT CYLINDER - 7320000097

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000097 |Underlift Tilt Cylinder Ref B
1 9796250084 | Wiper 1
2 9796250059 | O-Ring 1
3 9796250065 | O-Ring 1
4 9796250077 | Seal 1
5 9754250012 | Back-Up Ring 1
6 9796250078 | Seal 1
7 9754250022 | Wear Ring 2
8 9754250023 | Wear Ring 2
9 70051199 Piston Head 1
10 9661250019 | Nut 1
11 9701250006 | Nylon Plug (Not Shown) 2
12 83304181 Grease Fitting 2
13 9786250005 | Setscrew (Not Shown) 1
14 9786250004 | Setscrew (Not Shown) 4
15 9935250032 | Counterbalance 1
16 70050232 Bushing 4
17 9912250008 | Tube Assembly 1
18 9763250013 | Rod Assembly 1
19 9254250008 | Headcap 1
20 9698250005 | Piston 1
21 7577250188 | Head 1
22 70021648 Port Plug 2
23 7005365 Port Plug 1




UNDERLIFT TILT CYLINDER - 7320000097

sssssssssssssss gy JD60OIND Heavy Duty Wrecker Parts Manual - Page 229 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 230

5-376-000187 Rev A

UNDERLIFT EXTENSION CYLINDER ASSEMBLY - 7320000026

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000026 [Underlift Extension Cylinder Assembly | Ref B
1 9796250081 | Seal, Wiper 2
2 7019829 Seal 2
3 7023518 Seal, “O” Ring 1
4 9754250009 | Ring, Back-up 2
5 9796250057 | Seal, “O” Ring 2
6 9796250058 | Seal, “O” Ring 2
7 70050534 Seal, “O” Ring 2
8 9796250073 | Seal 2
9 9754250014 | Ring, Wear 3
10 70050568 Ring, Wear 4
11 7577250334 | Kit, Seal 1
12 7003116 Locknut 1
13 70050535 Setscrew 4
14 7005348 Grease Fitting (Not Shown) 2
15 7005365 Plug, Port (Not Shown) 2
16 70021648 Plug, Port (Not Shown) 2
17 9935250025 | Kit, Check Cartridge 1
18 70050536 Assembly, Tube 1
19 70050537 Assembly, Rod 1
20 70050538 Assembly, Rod-Tube 1
21 9553250010 | Head 1
22 7024101 Piston 1
23 70050540 Piston 1
24 70050541 Head 1




UNDERLIFT EXTENSION CYLINDER ASSEMBLY - 7320000026

e

a\‘o\ 11

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 231 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 232

5-376-000187 Rev A

UNDERLIFT EXTENSION CYLINDER ASSEMBLY - 7320000068

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000068 [Underlift Extension Cylinder Assembly | Ref B
1 9796250081 | Seal, Wiper 2
2 7019829 Seal 2
3 7023518 Seal, “O” Ring 1
4 9754250009 | Ring, Back-up 2
5 9796250057 | Seal, “O” Ring 2
6 9796250058 | Seal, “O” Ring 2
7 70050534 Seal, “O” Ring 2
8 9796250073 | Seal 2
9 9754250014 | Ring, Wear 3
10 80004056 Ring, Wear 4
11 7577250334 | Kit, Seal 1
12 7003116 Locknut 1
13 70050535 Setscrew 4
14 7005348 Grease Fitting (Not Shown) 2
15 7005365 Plug, Port (Not Shown) 2
16 70021648 Plug, Port (Not Shown) 2
17 9935250025 | Kit, Check Cartridge 1
18 70050550 Assembly, Tube 1
19 70050551 Assembly, Rod 1
20 70050552 Assembly, Rod-Tube 1
21 9553250010 | Head 1
22 7024101 Piston 1
23 70050540 Piston 1
24 70050541 Head 1




UNDERLIFT EXTENSION CYLINDER ASSEMBLY - 7320000068

i

n Oshhosh Garporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 233 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 234

5-376-000187 Rev A

UNDERLIFT EXTENSION CYLINDER ASSEMBLY - 7320000038

ITEM| PART NO. [DESCRIPTION QTY |REV
7320000038 [Underlift Extension Cylinder Assembly | Ref C
1 9796250081 | Seal, Wiper 2
2 7019829 Seal 2
3 7023518 Seal, “O” Ring 1
4 9754250009 | Ring, Back-up 2
5 9796250057 | Seal, “O” Ring 2
6 9796250058 | Seal, “O” Ring 2
7 70050534 Seal, “O” Ring 2
8 9796250073 | Seal 2
9 9754250014 | Ring, Wear 3
10 70050568 Ring, Wear 4
1 7577250334 | Kit, Seal 1
12 7003116 Locknut 1
13 70050535 Setscrew 4
14 7005348 Grease Fitting (Not Shown) 2
15 7005365 Plug, Port (Not Shown) 2
16 70021648 Plug, Port (Not Shown) 2
17 9935250025 | Kit, Check Cartridge 1
18 70051197 Assembly, Tube 1
19 70051196 Assembly, Rod 1
20 70050075 Assembly, Rod-Tube 1
21 9553250010 | Head 1
22 7024101 Piston 1
23 70050540 Piston 1
24 70050541 Head 1




UNDERLIFT EXTENSION CYLINDER ASSEMBLY - 7320000038

}

i\‘o\ 1

\

n Oshhosh Garporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 235 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 236 5-376-000187 Rev A

THIS PAGE INTENTIONALLY LEFT BLANK




SECTION 6 - HYDRAULIC

n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 237 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 238

5-376-000187 Rev A

SUBFRAME HYDRAULIC TUBING W/O WINCH

* Also Available In Tubing Kit - 7577000597

ITEM| PART NO. [DESCRIPTION QTY |REV
3912000052 [Subframe Hydraulic Tubing W/O Winch | Ref A
1 7274000030 | Clamp 12
2 7274000049 | Clamp 20
3 7209000024 | Bushing 12
4 7209000032 | Bushing 6
5 7209000031 | Bushing 4
6 7209000033 | Bushing 4
7 7661000022 | Nut, 0.31” - 18NC 18
8 7661000027 | Stacking Nut 30
9 7007000036 | Adapter 24
10 7950150000 | Washer, 0.31” ID 48
11 7115150650 Capscrew, 0.31” - 18NC x 0.75” 32
12 7115150850 Capscrew, 0.31” - 18NC x 1.00” 16
13 7445080825 | Fitting 2
14 7445101025 | Fitting 4
15 7445121225 Fitting 2
16 7443000209 | Fitting 4
17 7209000066 | Bushing 6
18 7912000068* | Tube 2
19 7912000069* | Tube 2
20 7912000070* | Tube 2
21 7912000341* | Tube 6




SUBFRAME HYDRAULIC TUBING W/O WINCH

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 239



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 240

5-376-000187 Rev A

SUBFRAME HYDRAULIC TUBING W/ WINCH

* Also Available In Tubing Kit - 7577000596

ITEM| PART NO. [DESCRIPTION QTY |REV
3912000051 [Subframe Hydraulic Tubing W/ Winch Ref A
1 7274000030 | Clamp 12
2 7274000049 | Clamp 20
3 7209000024 | Bushing 12
4 7209000032 | Bushing 6
5 7209000031 | Bushing 4
6 7209000033 | Bushing 4
7 7661000022 | Nut, 0.31” - 18NC 18
8 7661000027 | Stacking Nut 30
9 7007000036 | Adapter 24
10 7950150000 | Washer, 0.31” ID 48
11 7115150650 Capscrew, 0.31” - 18NC x 0.75” 32
12 7115150850 Capscrew, 0.31” - 18NC x 1.00” 16
13 7445080825 | Fitting 2
14 7445101025 | Fitting 4
15 7445121225 Fitting 2
16 7443000209 | Fitting 4
17 7209000066 | Bushing 6
18 7912000068* | Tube 2
19 7912000069* | Tube 2
20 7912000070* | Tube 2
21 7912000341* | Tube 6
22 7912000238* | Tube 2




SUBFRAME HYDRAULIC TUBING W/ WINCH

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 241



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 242

5-376-000187 Rev A

HYDRAULIC TANK INSTALLATION - W/O UL WINCH

ITEM| PART NO. |DESCRIPTION QTY [REV
2507650009 Hydraulic Tank Installation - W/O UL Ref B
Winch
Hydraulic Tank Assembly (See
! SIS0 Separate Breakdown in this Section) !
2 7115181850 Capscrew, 0.50” - 13NC x 2.25” 4
3 7950180141 Flatwasher, 0.50” ID 4
4 7660182601 Locknut, 0.50” - 13NC 4
5 7949000015 | Washer, Head 4
6 7949000016 | Washer, Tail 4
7 7636000006 | Rubber Mount 4




HYDRAULIC TANK INSTALLATION - W/O UL WINCH

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 243



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 244

5-376-000187 Rev A

HYDRAULIC TANK ASSEMBLY - W/O UL WINCH

ITEM| PART NO. [DESCRIPTION QTY [REV
3750000022 VH\/):gcr;ullc Tank Assembly - W/O UL Ref B
1 3750000021 | Hydraulic Tank 1
2 7183000004 | Breather, Filler Cap 1
3 7470000003 | Gauge 1
4 7796000051 Gasket, Oil Tank Cover 1
5 4706002235 | Plate 1
6 7115140650 Capscrew, 0.25” - 20NC x 0.75” 12
7 7950140000 | Lockwasher, 0.25” ID 12
8 7444120014 Plug 1
9 7444160011 Plug 2




HYDRAULIC TANK ASSEMBLY - W/O UL WINCH

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 245 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 246

5-376-000187 Rev A

HYDRAULIC TANK INSTALLATION - W/ UL WINCH

Breakdown in this Section)

ITEM| PART NO. [DESCRIPTION QTY [REV
2507650077 VH\/):gcr;ullc Tank Installation - W/ UL Ref B
1 7115181850 Capscrew, 0.50”-13NC x 2.25” 4
2 7950180141 Flatwasher, 0.50” ID 4
3 7660182601 Locknut, 0.50"-13NC 4
4 7949000015 | Washer 4
5 7949000016 | Washer 4
6 7636000006 | Mount 4
7 3750000055 Hydraulic Tank (See Separate 1




HYDRAULIC TANK INSTALLATION - W/ UL WINCH

sssssssssssssss ooy JDG60OIND Heavy Duty Wrecker Parts Manual - Page 247

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 248

5-376-000187 Rev A

HYDRAULIC TANK ASSEMBLY - W/ UL WINCH

ITEM| PART NO. [DESCRIPTION QTY | REV
3750000055 VH\/):gcr;ullc Tank Assembly - W/ UL Ref c
1 3750000056 | Hydraulic Tank 1
2 7470000003 | Gauge 1
3 7701000025 | Plug 1
4 7796000051 | Gasket 1
5 4706002235 | Plate 1
6 7790141253 Screw, 0.25”-20NC x 0.75" 12
7 7950140000 | Lockwasher, 0.25” ID 12
8 7183000004 | Breather Cap 1




HYDRAULIC TANK ASSEMBLY - W/ UL WINCH

n Oshhosh Garporaton Company JDG6OIND Heavy Duty Wrecker Parts Manual - Page 249 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 250

5-376-000187 Rev A

ITEM

PART NO.

REAR SPADE TUBING

DESCRIPTION

QTY

REV

O wWN -

3912000010
1001137487
1001136447
7912000245*
7912000246*
7912000247*
7912000248*

Rear Spade Tubing
Clamp
Clamp
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly

* Also Available In Tubing Kit - 7577000637

Ref

_ A a a0 =




REAR SPADE TUBING

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 251



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 252

5-376-000187 Rev A

POWER TAKE OFF - CS SERIES

ITEM| PART NO. [DESCRIPTION QTY | REV
NPN Power Take Off - CS Series Ref
1 70050316 Fuse 1
2 70050315 Splice 1
3 70050312 Wire 6 ft
4 70050314 Connector 1
5 70050325 Grommet 1
6 70050328 Harness, Wire 1
7 7870000062 | Switch, Pressure 1
8 70050329 Fitting, Elbow 1
9 70050330 Nipple 1
10 70050313 Terminal 2
11 70050331 Connector 3
12 7706000005 | Bracket, Switch 1
13 7706000001 | Plate 1
14 7870000045 | Switch 1
15 70050319 Kit, Bolt 1
Fitting (Also available in kit
16 7443000431 #70050467) 1
Fitting (Also available in kit
17 7443000244 #70050467) 1
Hose (Also available in kit
18 70050468 #70050467) 1




POWER TAKE OFF - CS SERIES

17
18

Connect To Main Pressure
Port in Transmission

=

i@:-%m ONHTE
o Vi
)

Green—m=—

~S—

Activation Solenoid
Metri-Pack - Type 150.2 |

B
|
i
!
Pressure Switch ‘
Metri Pack - Type 280 ‘
1

PTO Enable Input Blue
Wire 143* —m=—

Rocker Switch**

8 7 12V DC Battery

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 253 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 254

5-376-000187 Rev A

POWER TAKE OFF - SH SERIES

ITEM| PART NO. |DESCRIPTION QTY [REV
NPN Power Take Off - SH Series Ref
1 7590000049 | Assembly. - Light 12V 1
2 70050316 Assembly, Fuse 1
3 7935000104 | Valve, Air 1
4 7870000062 | Switch, Pressure 1
5 9935740034 | Valve, Pressure Protection 1
6 70050308 Nipple, Pipe 1
7 70050668 Wiring Pigtail 1
8 70050310 Fitting 1
9 70050320 Connector 2
10 70050309 Connector 1
11 70050669 Plug 1
12 70050313 Terminal 2
13 70050312 Wire 12 ft
14 70050977 Terminal, Closed End Crimp 3
15 7565000019 | Tubing, Air 1
16 9443760018 | Fitting 1
17 70050322 Bracket, Dash (Not Shown) 1
18 7706000004 | Plate, Face (Not Shown) 1
19 70050319 Kit, Bolt (Not Shown) 1




POWER TAKE OFF - SH SERIES

10 15 8

13 1

12

10

Oi
+

n Oshiosh Corporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 255

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 256

5-376-000187 Rev A

HYDRAULIC SUPPLY PRESSURE INSTALLATION
ITEM| PART NO. [DESCRIPTION QTY | REV
1001218660 |Hydraulic Supply Pressure Installation Ref A
1 7430000010 | Filter 1
2 7650100137 Nipple 1
3 7444121050 Reducer 1
4 7935000116 Ball Valve 1
5 7444121271 Elbow A/R
6 7443000130 | Fitting A/R
7 7274000028 | Clamp 2
8 8565000026 | Hose 19FT
9 1001145056 Elbow 1
10 7445121645 Elbow 2
11 4567160111 Hose - 245”-285” Wheel Base 2
4567160146 Hose - 275"-325” Wheel Base 2
1001218610 Hose - 3267-365” Wheel Base 2
1001204565 Hose - 366”-405” Wheel Base 2
1001218611 Hose - 406”-445” Wheel Base 2
12 7115181050 Capscrew, 0.50"-13NC x 1.25" 2
13 7950180000 | Lockwasher, 0.59" ID 2
14 4178000248 Bracket 1
15 7274000076 | Clamp 10
16 7785152420 Screw, 0.31" - 18 x 1.50" 10
17 7660152601 Locknut 0.31"-18NC 20
18 7115151050 Capscrew, 0.31"-18NC x 1.25" 10
19 7950150161 Flatwasher, 0.31" ID 10
20 4706003844 | Plate 10
21 7274000041 Clamp 20
22 7274000071 Clamp 10
23 7115140850 Capscrew, 0.25"-20NC x 1.00" 20
24 7950140152 Washer, 0.25" ID 20
25 7660142601 Locknut, 0.25" -20NC 20
26 7577000213 | Flange 1
27 7443000254 | Fitting 1




HYDRAULIC SUPPLY PRESSURE INSTALLATION
CHASSIS FRAME RAIL
FRONT OF CHASSIS 5
| I
zl:
( ’ T 7 SUBFRAME HYDRAULIC TUBING
11 e
10 L ‘ O O m
Em EGENEL J | 1) |
P AN TYP FRAME SUPPORT
10~ | 1
2 11 S B
13 |
J_( |
%P{,UMF ﬂP’ N e e
L | 1\Q i ﬂ | \ﬂ
" | N N |
; 14 | || | |
ol e Y
iy | " 3 " 3| NG
T a1 w0 g \;;1 |
RECOMMENDED | ‘ N ! 4‘ | T
TORQUE VALUE |
550-700 IN-LBS ‘ . | % i :E}/ i 7 77 ‘? |
8 x | : 8 K ﬁ 5 |
| & | ﬂél I |
e e |
|  STANDARD | | OPTIONAL | | OPTIONAL |
9 7 | CONFIGURATION | | CONFIGURATION1 |, | CONFIGURATION2
JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 257

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 258

5-376-000187 Rev A

HYDRAULIC LINES AND FITTINGS -2 PC BOOM W/O U/L WINCH

ITEM| PART NO. [DESCRIPTION QTY |REV ITEM| PART NO. |DESCRIPTION QTY |REV
Hydraulic Lines and Fittings - 2 Pc 103 1001192504 Hose Assembly 4
1001207186 |50 0m W/O U/L Winch Ref | B 104 | 1001206033 | Hose Assembly 1
1 7470000004 | Gauge 2 105 1001214087 | Hose Assembly 1
2 7790060676 | Screw, #6 X 0.38" 6 106 4570000163 | Hose Assembly 2
3 7445040421 | Fitting 2 107 4570000162 | Hose Assembly 2
4 1001094694 | Reducer 1 108 1001214089 | Hose Assembly 1
5 2220415 Adapter 1 109 1001214090 | Hose Assembly 1
6 7445060643 | Adapter 8 110 1001206043 | Hose Assembly 1
7 7443000109 | Adapter 2 1M 1001206039 | Hose Assembly 1
8 7274000063 | Clamp 2 112 4567182029 | Hose Assembly 1
9 7445060219 | Adapter 1 113 4567182024 | Hose Assembly 1
10 7430000004 | Filter Assembly 2 114 1001206042 | Hose Assembly 2
11 7443000158 | Elbow 2 115 1001214086 | Hose Assembly 2
12 7470000002 | Gauge 2 116 1001206052 | Hose Assembly 2
13 2220642 Fitting 1 117 1001206053 | Hose Assembly 2
14 2220878 Fitting 1 118 4567133032 | Hose Assembly 1
15 7445161622 | Fitting 2 119 4567132031 Hose Assembly 1
16 7445161620 | Fitting 2 120 4567132043 | Hose Assembly 4
17 7445080822 | Fitting 2 121 1001206054 | Hose Assembly 2
18 7445080837 | Fitting 2 122 1001213133 Hose Assembly 2
19 7445080843 | Fitting 4 123 4569130046 | Hose Assembly 6
20 7445060645 | Fitting 2 124 4569160046 | Hose Assembly 4
21 4619000006 | Manifold 1 125 4567150048 | Hose Assembly 4
22 7115161650 Capscrew, 0.38"-16NC X 2.00" 2 126 4569130044 | Hose Assembly 2
23 7950160000 | Lockwasher, 0.38" ID 2 127 4570000362 | Hose Assembly 2
24 7445101032 | Fitting 4 128 4570000167 | Hose Assembly 2
25 7445100843 | Fitting 4 129 4567120017 | Hose Assembly 2
26 1001206909 | Hose Kit 1 130 4570000368 | Hose Assembly 2
27 7445080644 | Fitting 2 131 4567132048 | Hose Assembly 2
28 4819000008 | Sleeve 2 201 4570000360 | Hose Assembly 2
29 7894000004 | Tie Strap 20 201 4570000252 | Hose Assembly 2
30 7950150161 Washer, 0.31" ID 8 301 4567152025 | Hose Assembly 1
31 7660152601 Locknut, 0.31"-18NC 4 302 4567152024 | Hose Assembly 1
32 7274000040 | Clamp 8 303 4567152056 | Hose Assembly 1
33 7445080830 | Fitting 4 304 4567152054 | Hose Assembly 1
34 2220700 Fitting 2 401 4567182029 | Hose Assembly 1
35 2220518 Fitting 2 402 4567182024 | Hose Assembly 1
101 4567113028 | Hose Assembly 1 403 4567133032 | Hose Assembly 1
102 4567112024 Hose Assembly 1 404 4567132031 Hose Assembly 1




HYDRAULIC LINES AND FITTINGS -2 PC BOOM W/O U/L WINCH
ITEM| PARTNO. |DESCRIPTION | QTY |REV
405 | 4567132043 | Hose Assembly [ 4 |

n Oshhosh Garporaton Company JDG6OIND Heavy Duty Wrecker Parts Manual - Page 259 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 260 5-376-000187 Rev A

HDRAULIC LINES AND FITTINGS -2 PC BOOM W/O U/L WINCH

7
=

L JW&SPADL&‘:LV b

6
106

» U/L TILT UP
»U/L TILT DN
» U/L EXT OUT
» U/L EXT IN

106
= | R\

© - W,
o S G

T 2 sPAD %’*ﬂl&
L JW&SPADLM:L? -

Fn U

*1@|@©{—U/LTILT - DOWN
B—=U/LTILT - UP
O — UL EXT - OUT
— U/LEXT-IN

— RWINCH - OUT
d B— R WINCH - IN

0| ©H}— F WINCH - OUT

£ F WINCH - IN

B

— WRKR BOOM EXT - OUT
}— PRESSURE, MID-INLET
— WRKR BOOM EXT - IN
f PRESSURE, INLET

B

— WRKR BOOM LIFT - UP

j— RETURN, OUTLET

— WRKR BOOM LIFT - DOWN
- RETURN, INLET/MID-INLET




HDRAULIC LINES AND FITTINGS -2 PC BOOM W/O U/L WINCH

," % L7 "4
I d (i (] (i i ; i
|
s T
&’E @ET&D ME E&’B E@E% @Ewﬁ @#

0oooo0 000
[SON s BNBN BNy ] [ BB

, == == = = T T,
102 \ 201 L o . |
. [ o Y
6 PA-; N\ 26 |
o <l 14 N t-—m e WARESS ﬁm
P - | L‘jT 0° o n L L i — -7 7
- _ \ ] J 133 6 /¢ . - — L] | Y L] 129 ﬁ TF)
113\ - -
132 | | 128
/
21 124 1§ 202 ] / - — )
22 N ..~ 131 %
23 ) . . - - s / Y
115 116 127 128
}Qf@: ‘\\ ‘\\\ UIL TILT UP aF
= \ \ U/L TILT DN 9F 129
‘ ‘ = \ ULextout T d
. ﬁa:l: UIL EXT IN !
(I
[ &E:]:\ L=z EE
| == =3
T PTTTTTTITT T T i 113 112 e =\
1 F g A - ¥ s W\
= alatslelatmtablataals tntatakatalatals B85 0 % .\\\: "
H Ut aaE T H i NI S
: 58880880882080628888 M .
M RN RN :H NN int H
%é MAD of /)

JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 261

5-376-000187 Rev A



JERR-DAN

An Ostiosh Corporation Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 262

5-376-000187 Rev A

HDRAULIC LINES AND FITTINGS -2 PC BOOM W/O U/L WINCH

119

| 120

1 22 4 p ULTILT UP
4 ULTILTDN
1
i

 U/L EXT OUT
B UL EXTIN
ammn: 1L H OUT
i N
Y 1IN =

HiEh ‘




HDRAULIC LINES AND FITTINGS -2 PC BOOM W/O U/L WINCH

405

WI/B LIFT

‘!7‘\
==

| HYDRAULIC
. [...]

_ RESERVOIR
-l
Ly W/B LIFT 9
104
UL TILT UP
UL TILT DN N~ ~_
U/L EXT OUT 402
ULEXTIN o N
RWINCHOUT——— ==
e RWINCH IN . 401
i INCH-OUT ==
AMNCH:IN E=
wE WRK-BOOM EXTOUT—| =
rffors——PRESSUREREAR—— == @ﬁ
wEros——WRK-BOOM EXTIN— ==
e URE ERONT— = |
=S RK-BOOM LIFFUP—— Fimm - @Bj
Mo RETURN REAR | [Nl @j
mEEgsp—WRK-BOOM LI um \
X Zi ‘ 15 - |z
17 5
TE e ———RETURN FRONT——| [ —_———— 9
B g

4

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 263 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 264

5-376-000187 Rev A

HYDRAULIC LINES AND FITTINGS - 3 PC BOOM W/O U/L WINCH

ITEM| PART NO. [DESCRIPTION QTY |REV ITEM| PART NO. |DESCRIPTION QTY |REV
Hydraulic Lines and Fittings - 3 Pc 103 1001192504 Hose Assembly 4
1001207189 1500m W/O U/L Winch Ref | B 104 | 1001206033 | Hose Assembly 1
1 7470000004 | Gauge 2 105 1001214087 | Hose Assembly 1
2 7790060676 | Screw, #6 X 0.38" 6 106 4570000163 | Hose Assembly 2
3 7445040421 | Fitting 2 107 4570000162 | Hose Assembly 2
4 1001094694 | Reducer 1 108 1001214089 | Hose Assembly 1
5 2220415 Adapter 1 109 1001214090 | Hose Assembly 1
6 7445060643 | Adapter 8 110 1001206043 | Hose Assembly 1
7 7443000109 | Adapter 2 1M 1001206039 | Hose Assembly 1
8 7274000063 | Clamp 2 112 4567182029 | Hose Assembly 1
9 7445060219 | Adapter 1 113 4567182024 | Hose Assembly 1
10 7430000004 | Filter Assembly 2 114 1001206042 | Hose Assembly 2
11 7443000158 | Elbow 2 115 1001214086 | Hose Assembly 2
12 7470000002 | Gauge 2 116 1001206052 | Hose Assembly 2
13 2220642 Fitting 1 117 1001206053 | Hose Assembly 2
14 2220878 Fitting 1 118 4567133032 | Hose Assembly 1
15 7445161622 | Fitting 2 119 4567132031 Hose Assembly 1
16 7445161620 | Fitting 2 120 4567132043 | Hose Assembly 4
17 7445080822 | Fitting 2 121 1001206054 | Hose Assembly 2
18 7445080837 | Fitting 2 122 1001213133 Hose Assembly 2
19 7445080843 | Fitting 4 123 4569130046 | Hose Assembly 6
20 7445060645 | Fitting 2 124 4569160046 | Hose Assembly 4
21 4619000006 | Manifold 1 125 4567150048 | Hose Assembly 4
22 7115161650 Capscrew, 0.38"-16NC X 2.00" 2 126 4569130044 | Hose Assembly 2
23 7950160000 | Lockwasher, 0.38" ID 2 127 4570000362 | Hose Assembly 2
24 7445101032 | Fitting 4 128 4570000167 | Hose Assembly 2
25 7445100843 | Fitting 4 129 4567120017 | Hose Assembly 2
26 1001206909 | Hose Kit 1 130 4570000368 | Hose Assembly 2
27 7445080479 | Fitting 2 131 4567132048 | Hose Assembly 2
28 4819000008 | Sleeve 2 201 4570000360 | Hose Assembly 2
29 7894000004 | Tie Strap 20 201 4570000252 | Hose Assembly 2
30 7950150161 Washer, 0.31" ID 8 301 4567152025 | Hose Assembly 1
31 7660152601 Locknut, 0.31"-18NC 4 302 4567152024 | Hose Assembly 1
32 7274000040 | Clamp 8 303 4567152056 | Hose Assembly 1
33 7445080830 | Fitting 4 304 4567152054 | Hose Assembly 1
34 2220700 Fitting 2 401 4567182029 | Hose Assembly 1
35 2220518 Fitting 2 402 4567182024 | Hose Assembly 1
101 4567113028 | Hose Assembly 1 403 4567133032 | Hose Assembly 1
102 4567112024 Hose Assembly 1 404 4567132031 Hose Assembly 1




HYDRAULIC LINES AND FITTINGS - 3 PC BOOM W/O U/L WINCH
ITEM| PARTNO. |DESCRIPTION | QTY |REV
405 | 4567132043 | Hose Assembly [ 4 |

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 265 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 266 5-376-000187 Rev A

HDRAULIC LINES AND FITTINGS -3 PC BOOM W/O U/L WINCH

7
=

L JW&SPADL&‘:LV b

6
106

» U/L TILT UP
»U/L TILT DN
» U/L EXT OUT
» U/L EXT IN

106
= | R\

© - W,
o S G

T 2 sPAD %’*ﬂl&
L JW&SPADLM:L? -

Fn U

*1@|@©{—U/LTILT - DOWN
B—=U/LTILT - UP
O — UL EXT - OUT
— U/LEXT-IN

— RWINCH - OUT
d B— R WINCH - IN

0| ©H}— F WINCH - OUT

£ F WINCH - IN

B

— WRKR BOOM EXT - OUT
}— PRESSURE, MID-INLET
— WRKR BOOM EXT - IN
f PRESSURE, INLET

B

— WRKR BOOM LIFT - UP

j— RETURN, OUTLET

— WRKR BOOM LIFT - DOWN
- RETURN, INLET/MID-INLET




HDRAULIC LINES AND FITTINGS -3 PC BOOM W/O U/L WINCH

," % L7 "4
I d (i (] (i i ; i
|
s T
&’E @ET&D ME E&’B E@E% @Ewﬁ @#

0oooo0 000
[SON s BNBN BNy ] [ BB

, == == = = T T,
102 \ 201 L o . |
. [ o Y
6 PA-; N\ 26 |
o <l 14 N t-—m e WARESS ﬁm
P - | L‘jT 0° o n L L i — -7 7
- _ \ ] J 133 6 /¢ . - — L] | Y L] 129 ﬁ TF)
113\ - -
132 | | 128
/
21 124 1§ 202 ] / - — )
22 N ..~ 131 %
23 ) . . - - s / Y
115 116 127 128
}Qf@: ‘\\ ‘\\\ UIL TILT UP aF
= \ \ U/L TILT DN 9F 129
‘ ‘ = \ ULextout T d
. ﬁa:l: UIL EXT IN !
(I
[ &E:]:\ L=z EE
| == =3
T PTTTTTTITT T T i 113 112 e =\
1 F g A - ¥ s W\
= alatslelatmtablataals tntatakatalatals B85 0 % .\\\: "
H Ut aaE T H i NI S
: 58880880882080628888 M .
M RN RN :H NN int H
%é MAD of /)

JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 267

5-376-000187 Rev A



JERR-DAN

An Ostiosh Corporation Company JD60IND Heavy Duty Wrecker Parts Manual - Page 268

5-376-000187 Rev A

HDRAULIC LINES AND FITTINGS -3 PC BOOM W/O U/L WINCH

| 120

[p UL TILT UP
I UL TILT DN
B UL EXT OUT
B UL EXTIN

HOUT

HiEh ‘




HDRAULIC LINES AND FITTINGS -3 PC BOOM W/O U/L WINCH

405

WI/B LIFT

‘!7‘\
==

| HYDRAULIC
. [...]

_ RESERVOIR
-l
Ly W/B LIFT 9
104
UL TILT UP
UL TILT DN N~ ~_
U/L EXT OUT 402
ULEXTIN o N
RWINCHOUT——— ==
e RWINCH IN . 401
i INCH-OUT ==
AMNCH:IN E=
wE WRK-BOOM EXTOUT—| =
rffors——PRESSUREREAR—— == @ﬁ
wEros——WRK-BOOM EXTIN— ==
e URE ERONT— = |
=S RK-BOOM LIFFUP—— Fimm - @Bj
Mo RETURN REAR | [Nl @j
mEEgsp—WRK-BOOM LI um \
X Zi ‘ 15 - |z
17 5
TE e ———RETURN FRONT——| [ —_———— 9
B g

4

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 269 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 270

5-376-000187 Rev A

HYDRAULIC LINES AND FITTINGS -2 PC BOOM W/ U/L WINCH

ITEM| PART NO. [DESCRIPTION QTY |REV ITEM| PART NO. |DESCRIPTION QTY |REV
Hydraulic Lines and Fittings - 2 Pc 103 1001192504 Hose Assembly 4
1001207188 |50 0m W/ UIL Winch Ref | B 104 | 1001206033 | Hose Assembly 1
1 7470000004 | Gauge 2 105 1001214087 | Hose Assembly 1
2 7790060676 | Screw, #6 X 0.38" 6 106 4570000163 | Hose Assembly 2
3 7445040421 | Fitting 2 107 4570000162 | Hose Assembly 2
4 1001094694 | Reducer 1 108 1001214089 | Hose Assembly 1
5 2220415 Adapter 1 109 1001214090 | Hose Assembly 1
6 7445060643 | Adapter 8 110 1001206043 | Hose Assembly 1
7 7443000109 | Adapter 2 1M 1001206039 | Hose Assembly 1
8 7274000063 | Clamp 2 112 4567182029 | Hose Assembly 1
9 7445060219 | Adapter 1 113 4567182024 | Hose Assembly 1
10 7430000004 | Filter Assembly 2 114 1001206042 | Hose Assembly 2
11 7443000158 | Elbow 2 115 1001214086 | Hose Assembly 2
12 7470000002 | Gauge 2 116 1001206052 | Hose Assembly 2
13 2220642 Fitting 1 117 1001206053 | Hose Assembly 2
14 2220878 Fitting 1 118 4567133032 | Hose Assembly 1
15 7445161622 | Fitting 2 119 4567132031 Hose Assembly 1
16 7445161620 | Fitting 2 120 4567132043 | Hose Assembly 4
17 7445080822 | Fitting 2 121 1001206054 | Hose Assembly 2
18 7445080837 | Fitting 2 122 1001213133 Hose Assembly 2
19 7445080843 | Fitting 4 123 4569130046 | Hose Assembly 6
20 7445060645 | Fitting 2 124 4569160046 | Hose Assembly 4
21 4619000006 | Manifold 1 125 4567150048 | Hose Assembly 4
22 7115161650 Capscrew, 0.38"-16NC X 2.00" 2 126 4569130044 | Hose Assembly 2
23 7950160000 | Lockwasher, 0.38" ID 2 127 4570000362 | Hose Assembly 2
24 7445101032 | Fitting 4 128 4570000167 | Hose Assembly 2
25 7445100843 | Fitting 4 129 4567120017 | Hose Assembly 2
26 1001206909 | Hose Kit 1 130 4570000368 | Hose Assembly 2
27 7445080644 | Fitting 2 131 4567132048 | Hose Assembly 2
28 4819000008 | Sleeve 2 201 4570000360 | Hose Assembly 2
29 7894000004 | Tie Strap 20 201 4570000252 | Hose Assembly 2
30 7950150161 Washer, 0.31" ID 8 301 4567152025 | Hose Assembly 1
31 7660152601 Locknut, 0.31"-18NC 4 302 4567152024 | Hose Assembly 1
32 7274000040 | Clamp 8 303 4567152056 | Hose Assembly 1
33 7445080830 | Fitting 4 304 4567152054 | Hose Assembly 1
34 2220700 Fitting 2 401 4569180038 | Hose Assembly 1
35 2220518 Fitting 2 402 4569180044 | Hose Assembly 1
101 4567113028 | Hose Assembly 1 403 4567133032 | Hose Assembly 1
102 4567112024 Hose Assembly 1 404 4567132031 Hose Assembly 1




HYDRAULIC LINES AND FITTINGS -2 PC BOOM W/ U/L WINCH

ITEM| PARTNO. |DESCRIPTION | QTY |REV
405 4567132034 | Hose Assembly 4
406 1001213132 Hose Assembly 2
407 4569163036 | Hose Assembly 1
408 4569162034 | Hose Assembly 1

n Oshhosh Garporaton Company JDBOIND Heavy Duty Wrecker Parts Manual - Page 271 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 272 5-376-000187 Rev A

HDRAULIC LINES AND FITTINGS -2 PC BOOM W/ U/L WINCH

7
=

L JW&SPADL&‘:LV b

6
106

» U/L TILT UP
»U/L TILT DN
» U/L EXT OUT
» U/L EXT IN

106
= | R\

© - W,
o S G

T 2 sPAD %’*ﬂl&
L JW&SPADLM:L? -

rfin =

*1@|@©{—U/LTILT - DOWN
B—=U/LTILT - UP
O — UL EXT - OUT
— U/LEXT-IN

3| — R WINCH - OUT

0 B~ R WINGH - IN
©|©{— F WINCH - oUT
?/ F WINCH - IN

B

— WRKR BOOM EXT - OUT
}— PRESSURE, MID-INLET
— WRKR BOOM EXT - IN
f PRESSURE, INLET

B

— WRKR BOOM LIFT - UP

j— RETURN, OUTLET

— WRKR BOOM LIFT - DOWN
- RETURN, INLET/MID-INLET




HDRAULIC LINES AND FITTINGS -2 PC BOOM W/ U/L WINCH

," % L7 "4
I d (i (] (i i ; i
|
s T
&’E @ET&D ME E&’B E@E% @Ewﬁ @#

0oooo0 000
[SON s BNBN BNy ] [ BB

124 ) 1 26
/ ﬁ 20
al 14 N F-— T WA
P - - \Dﬁﬁ’ o0 L . . L X o o
- ~ ] - L] al »>= L - ?
LJ 133 6/¢ 8 1135 129 ﬁ :
21 124 1 ¢ :202 é / - — )
22 1 ..~ 131 |
23 . . S /A I
115 116 127 128
ffG:l: ‘\\ ‘\\\ UL TILT UP aF
= \ \ U/L TILT DN bl 129
‘ ‘ \ ULextour ib
i ﬁﬂ:: U/L EXT IN !
(I
[ &G:]:\ L=z ==2]
| se =3
i TTTTITT T T T g T T i 113 112 = =\
1 F g A - ¥ e A\
= bl R b bl Raai b s Raskn b Dl o 2B 0 el \\¥ 5
IR RIR RN IR RN RN IR RN NI N R AR A RAR Et[;?t \\\g:gnm::m
H Ut aaE T H : \— —cb
: s8208808008088858808 M z
M RARERARARN :H RENR int H
%é 000 - 7,

JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 273

5-376-000187 Rev A



JERR-DAN

An Ostiosh Corporation Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 274

5-376-000187 Rev A

HDRAULIC LINES AND FITTINGS -2 PC BOOM W/ U/L WINCH

119

| 120

1 22 4 p ULTILT UP
4 ULTILTDN
1
i

 U/L EXT OUT
B UL EXTIN
ammn: 1L H OUT
i N
Y 1IN =

HiEh ‘




HDRAULIC LINES AND FITTINGS -2 PC BOOM W/ U/L WINCH

—
i~
™

06 g 45 L.J

U/LEXTIN

RESERVOI R

®
Q)| & {/— UL exT -out
UL ExT-IN
)| — DRAG WINCH - oUT 104

|— DRAG WINCH - IN
3Ht — R WINCH - OUT

6
—F WINCH - IN

— WRKR BOOM EXT - OUT
}— PRESSURE, MID-INLET
— WRKR BOOM EXT - IN
- PRESSURE, INLET

B

{— WRKR BOOM LIFT - UP

}— RETURN, OUTLET

{— WRKR BOOM LIFT - DOWN
- RETURN, INLET/MID-INLET

7; ISTISTISIISTESIISTRS TN TR
B e

U8 LOUT 5, LOUT £y COB £OUT COMT OR (OMT
bogoooa0 000
O SOV SO BN | [ <O <)

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 275 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 276

5-376-000187 Rev A

HYDRAULIC LINES AND FITTINGS - 3 PC BOOM W/ U/L WINCH

ITEM| PART NO. [DESCRIPTION QTY |REV ITEM| PART NO. |DESCRIPTION QTY |REV
Hydraulic Lines and Fittings - 3 Pc 103 1001192504 Hose Assembly 4
1001207191 15 00m W/ UIL Winch Ref | B 104 | 1001206033 | Hose Assembly 1
1 7470000004 | Gauge 2 105 1001214087 | Hose Assembly 1
2 7790060676 | Screw, #6 X 0.38" 6 106 4570000163 | Hose Assembly 2
3 7445040421 | Fitting 2 107 4570000162 | Hose Assembly 2
4 1001094694 | Reducer 1 108 1001214089 | Hose Assembly 1
5 2220415 Adapter 1 109 1001214090 | Hose Assembly 1
6 7445060643 | Adapter 8 110 1001206043 | Hose Assembly 1
7 7443000109 | Adapter 2 1M 1001206039 | Hose Assembly 1
8 7274000063 | Clamp 2 112 4567182029 | Hose Assembly 1
9 7445060219 | Adapter 1 113 4567182024 | Hose Assembly 1
10 7430000004 | Filter Assembly 2 114 1001206042 | Hose Assembly 2
11 7443000158 | Elbow 2 115 1001214086 | Hose Assembly 2
12 7470000002 | Gauge 2 116 1001206052 | Hose Assembly 2
13 2220642 Fitting 1 117 1001206053 | Hose Assembly 2
14 2220878 Fitting 1 118 4567133032 | Hose Assembly 1
15 7445161622 | Fitting 2 119 4567132031 Hose Assembly 1
16 7445161620 | Fitting 2 120 4567132043 | Hose Assembly 4
17 7445080822 | Fitting 2 121 1001206054 | Hose Assembly 2
18 7445080837 | Fitting 2 122 1001213133 Hose Assembly 2
19 7445080843 | Fitting 4 123 4569130046 | Hose Assembly 6
20 7445060645 | Fitting 2 124 4569160046 | Hose Assembly 4
21 4619000006 | Manifold 1 125 4567150048 | Hose Assembly 4
22 7115161650 Capscrew, 0.38"-16NC X 2.00" 2 126 4569130044 | Hose Assembly 2
23 7950160000 | Lockwasher, 0.38" ID 2 127 4570000362 | Hose Assembly 2
24 7445101032 | Fitting 4 128 4570000167 | Hose Assembly 2
25 7445100843 | Fitting 4 129 4567120017 | Hose Assembly 2
26 1001206909 | Hose Kit 1 130 4570000368 | Hose Assembly 2
27 7445080479 | Fitting 2 131 4567132048 | Hose Assembly 2
28 4819000008 | Sleeve 2 201 4570000360 | Hose Assembly 2
29 7894000004 | Tie Strap 20 201 4570000252 | Hose Assembly 2
30 7950150161 Washer, 0.31" ID 8 301 4567152025 | Hose Assembly 1
31 7660152601 Locknut, 0.31"-18NC 4 302 4567152024 | Hose Assembly 1
32 7274000040 | Clamp 8 303 4567152056 | Hose Assembly 1
33 7445080830 | Fitting 4 304 4567152054 | Hose Assembly 1
34 2220700 Fitting 2 401 4569180038 | Hose Assembly 1
35 2220518 Fitting 2 402 4569180044 | Hose Assembly 1
101 4567113028 | Hose Assembly 1 403 4567133032 | Hose Assembly 1
102 4567112024 Hose Assembly 1 404 4567132031 Hose Assembly 1




HYDRAULIC LINES AND FITTINGS - 3 PC BOOM W/ U/L WINCH

ITEM| PARTNO. |DESCRIPTION | QTY |REV
405 4567132034 | Hose Assembly 4
406 1001213132 Hose Assembly 2
407 4569163036 | Hose Assembly 1
408 4569162034 | Hose Assembly 1

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 277 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60IND Heavy Duty Wrecker Parts Manual - Page 278 5-376-000187 Rev A

HDRAULIC LINES AND FITTINGS -3 PC BOOM W/ U/L WINCH

7
=

L JW&SPADL&‘:LV b

6
106

» U/L TILT UP
»U/L TILT DN
» U/L EXT OUT
» U/L EXT IN

106
= | R\

© - W,
o S G

T 2 sPAD %’*ﬂl&
L JW&SPADLM:L? -

rfin =

*1@|@©{—U/LTILT - DOWN
B—=U/LTILT - UP
O — UL EXT - OUT
— U/LEXT-IN

3| — R WINCH - OUT

0 B~ R WINGH - IN
©|©{— F WINCH - oUT
?/ F WINCH - IN

B

— WRKR BOOM EXT - OUT
}— PRESSURE, MID-INLET
— WRKR BOOM EXT - IN
f PRESSURE, INLET

B

— WRKR BOOM LIFT - UP

j— RETURN, OUTLET

— WRKR BOOM LIFT - DOWN
- RETURN, INLET/MID-INLET




HDRAULIC LINES AND FITTINGS -3 PC BOOM W/ U/L WINCH

," % L7 "4
I d (i (] (i i ; i
|
s T
&’E @ET&D ME E&’B E@E% @Ewﬁ @#

0oooo0 000
[SON s BNBN BNy ] [ BB

124 ) 1 26
/ ﬁ 20
al 14 N F-— T WA
P - - \Dﬁﬁ’ o0 L . . L X o o
- ~ ] - L] al »>= L - ?
LJ 133 6/¢ 8 1135 129 ﬁ :
21 124 1 ¢ :202 é / - — )
22 1 ..~ 131 |
23 . . S /A I
115 116 127 128
ffG:l: ‘\\ ‘\\\ UL TILT UP aF
= \ \ U/L TILT DN bl 129
‘ ‘ \ ULextour ib
i ﬁﬂ:: U/L EXT IN !
(I
[ &G:]:\ L=z ==2]
| se =3
i TTTTITT T T T g T T i 113 112 = =\
1 F g A - ¥ e A\
= bl R b bl Raai b s Raskn b Dl o 2B 0 el \\¥ 5
IR RIR RN IR RN RN IR RN NI N R AR A RAR Et[;?t \\\g:gnm::m
H Ut aaE T H : \— —cb
: s8208808008088858808 M z
M RARERARARN :H RENR int H
%é 000 - 7,

JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 279

5-376-000187 Rev A



JERR-DAN

An Ostiosh Corporation Company JDG6OIND Heavy Duty Wrecker Parts Manual - Page 280

5-376-000187 Rev A

HDRAULIC LINES AND FITTINGS -3 PC BOOM W/ U/L WINCH

119

| 120

1 22 4 p ULTILT UP
4 ULTILTDN
1
i

 U/L EXT OUT
B UL EXTIN
ammn: 1L H OUT
i N
Y 1IN =

HiEh ‘




HDRAULIC LINES AND FITTINGS -3 PC BOOM W/ U/L WINCH

—
i~
™

06 g 45 L.J

U/LEXTIN

RESERVOI R

®
Q)| & {/— UL exT -out
UL ExT-IN
)| — DRAG WINCH - oUT 104

|— DRAG WINCH - IN
3Ht — R WINCH - OUT

6
—F WINCH - IN

— WRKR BOOM EXT - OUT
}— PRESSURE, MID-INLET
— WRKR BOOM EXT - IN
- PRESSURE, INLET

B

{— WRKR BOOM LIFT - UP

}— RETURN, OUTLET

{— WRKR BOOM LIFT - DOWN
- RETURN, INLET/MID-INLET

7; ISTISTISIISTESIISTRS TN TR
B e

U8 LOUT 5, LOUT £y COB £OUT COMT OR (OMT
bogoooa0 000
O SOV SO BN | [ <O <)

n Oshhosh Garporaton Company JDGOIND Heavy Duty Wrecker Parts Manual - Page 281 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 282

5-376-000187 Rev A

DRIVER SIDE GAUGE INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY | REV
1001220219 |Driver Side Gauge Installation Ref A
1 7470000004 | Gauge Mount 2
2 7790060676 | Screw, #6 x 0.38” 6
3 7445040421 | Fitting 2
4 1001094694 | Reducer 2
5 2230021 Adapter 2
6 2220654 Adapter 2
7 1001193233 Hose Assembly 2
8 1001193241 Hose Assembly 1
9 1001193242 Hose Assembly 1




DRIVER SIDE GAUGE INSTALLATION

1

O

s

BE T q 7
|

i

A I
==
=
€

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 283 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 284 5-376-000187 Rev A

THIS PAGE INTENTIONALLY LEFT BLANK




SECTION 7 - ELECTRICAL

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 285 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 286

5-376-000187 Rev A

LIGHT BAR INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001214376 |Light Bar Installation Ref A
Light Bar, 58” Amber CD3 (See
! 10BN Separate Breakdown in this Section) !
Light Bar, 60” Whelen (See Separate
1001199475 Breakdown in this Section) 1
Light Bar, 58” Red CD3 (See Separate
100281 Breakdown in this Section) !
2 4178000234 | Bracket 2
3 1001214128 Plate 4
4 0641610 Capscrew, 0.38” - 16NC x 1.25” 8
5 4751600 Washer, 0.38” ID 16
6 7660162601 Locknut, 0.38” - 16NC 8
7 7493000011 Grommet 1




LIGHT BAR INSTALLATION

n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 287 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 288

5-376-000187 Rev A

58” AMBER LIGHTBAR - CODE 3 - 1001136990

ITEM| PART NO. [DESCRIPTION QTY |REV
1001136990 [58” Amber Lightbar - Code 3 Ref B
1 9590310197 | Lens, Clear Upper Outboard 2
2 9590310200 | Lens, Clear, Lower Outboard 2
3 9590310203 | Lens, Clear Lower Center 2
4 9590310195 | Lens, Clear Upper Center 2
5 1001126269 | 3 Light D.O.T. Strip 1
6 70050164 Worklight, LED 2
7 1001130702 Module, LED Stop/Tail/Turn 2
8 70050166 Bracket, Blank 4
9 9590310206 | Module, Bracket 4
10 9590310205 | Module, Led Amber 6
11 9590310202 | Bracket, Mounting 6
12 70050167 Controller, General 1
13 70050165 Cable, Jerr-Dan 9 Wire 1
14 70050980 Harness, Internal Input 1
15 70050981 Harness, Internal Output 1




58” AMBER LIGHTBAR - CODE 3 - 1001136990

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 289



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 290

5-376-000187 Rev A

58” RED LIGHTBAR - CODE 3 - 1001152815

ITEM| PART NO. [DESCRIPTION QTY | REV
1001152815 |58” RED Lightbar - Code 3 Ref A
1 9590310197 | Lens, Clear Upper Outboard 2
2 9590310200 | Lens, Clear, Lower Outboard 2
3 9590310203 Lens, Clear Lower Center 2
4 9590310195 | Lens, Clear Upper Center 2
5 1001126269 3 Light Strip 1
6 70050164 Worklight 2
7 1001130702 Module 2
8 70050166 Bracket 4
9 70050979 Bracket 6
10 70050722 Module 6
11 9590310202 | Bracket 6
12 70050167 Controller 1
13 70050165 Cable 1
14 70050980 Harness 1
15 70050981 Harness 1




58” RED LIGHTBAR - CODE 3 - 1001152815

JERR-DAN
An Oshkosh Corporation Company

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 291



JERR-DAN
An Oshicsh Corporaton Company JDGOIND Heavy Duty Wrecker Parts Manual - Page 292 5-376-000187 Rev A

60” LIGHTBAR - WHELEN - 1001199475

ITEM| PART NO. [DESCRIPTION QTY [REV ITEM| PART NO. |DESCRIPTION QTY | REV
1001199475 |60” Lightbar - Whelen Ref B 39 70051076 Lens 1
70051058 Base 1 40 70051077 Lens 1
70050169 Grommet 1 41 70051078 Label 1
70050170 Plug 2 42 70050203 Screw, #10-24NC X 1.25" 4
70051059 Screw, #10-24NC x 0.88" 1 43 70051062 Cover 2
70051021 Bracket 6 44 70051061 Cover 1
70051022 Bracket 1 45 70051048 Seal 4
70051023 Circuit Board 1 46 70051049 Lens 2
70051060 Cable 1 47 70051053 Screw, #10 X 0.88" 12
70050665 Clamp 1 48 70050204 Adapter 2
70050174 Nut, #10-24NC 1 49 70051055 Label 1
70051026 Tiewrap AR 50 70050207 Label 1
70051027 Bracket 51 70051056 Label 2
70051035 Bracket 52 70051057 Label 1
70051028 Screw, #6-32NC X 0.50" 63 70050208 Housing 1
70051029 Lamp, Rear Amber 54 70050209 Connector 1
70051030 Lamp, Front Amber 55 70050210 Housing 1
70051063 Lamp, 6 LED 56 70050211 Housing 1

70051064 Lamp, 3 LED
70051065 Lamp
70051066 Bracket
70051036 Bracket
70051039 Bracket

70050176 Grommet
70051068 Lamp
70050178 Harness

70051069 Bracket
70050179 Screw, #10-32NF X 0.50"
70050180 Lockwasher, #10 ID

—\—\—\—\—\—\I\)—\I\)I\)I\)—\—\—\I\)COI\.)I\)I\)OI\)I\)SAI\)

WDWWWWWWWWNDNDNNMNMNNNNN_aA A A A A A
NN AEAORNAOOONNONRDNCCOONODTRXRNO®INDDORWN

70050181 Housing
70050175 Housing
70051070 Harness
70051071 Harness
70051072 Harness
70051073 Harness
70051074 Harness
70051075 Harness
70051044 Bracket 20
70051045 Tiewrap AR




60” LIGHTBAR - WHELEN - 1001199475

JD60IND Heavy Duty Wrecker Parts Manual - Page 293 5-376-000187 Rev A

An Oshkosh Corporation Company



5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 294

An Oshkosh Corporation Company

60” LIGHTBAR - WHELEN - 1001199475

25




60” LIGHTBAR - WHELEN - 1001199475

WHITE & BROWN WHITE & RED WHITE & RED WHITE & ORANGE WHITE & ORANGE
HARNESS J1 HARNESS J2 HARNESS J2 HARNESS J2 HARNESS J2 WHITE & YELLOW
HARNESS J6
VENUOIN / \ VSN UDM ] \ VSN UDIN / \ WENUOIN
= A° "R 9
=] 1 o o = = i o
1 ===l [ =5 = s == ]
] ® ‘ ‘ B o 0 02139 ©)
4 3 H
fo 0 =l o [
[o ol ol © o Zfla ol |®
=2 N (U 5
B === == === === . == | 1 Fe= | if i M(
O = W = W = = - = EW 5 =
e LR N ®
Ve mUSA. ) / 7 e mUSA
WHITE & GREY BTT (GREEN) WORK LIGHT WHITE & VIOLET \ 25 WHITE & BLUE WORK LIGHT BTT (RED) WHITE &SSREEN
HARNESS J1 HARNESS J5 33 HARNESS J5 36 HARNESS J6
53 RN =

55 — e =
54 ROtk ==
rosa-veow
roSeiwie =
C-ORANGE ~ —=&

POS D - YELIBLK

/E e

56

5-376-000187 Rev A

JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 295



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 296

5-376-000187 Rev A

CAB MOUNTED LIGHT BAR

ITEM| PART NO. [DESCRIPTION QTY |REV
1001216570 |Cab Mounted Light Bar Ref A
1 1001215955 | Bracket, LH 1
2 1001215956 | Bracket, RH 1
3 1001215957 Bracket, Center 1
Whelen Lightbar (See Separate
4 1001199477 Breakdown in this Section) 1
5 1001213131 Nut, M6 8
6 1001170307 | Washer, M6 ID 8
7 1001216317 Screw, M6 8
8 1001216373 | Nut, M8 4
9 1001170329 | Washer, M8 4
10 1001216372 | Screw, M8 4
11 1001101025 Grommet 1
12 1001216571 Harness 1
13 5526000553 | Tie Strap 4




CAB MOUNTED LIGHT BAR

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 297



JERR-DAN
An Oshicsh Corporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 298 5-376-000187 Rev A

72” WHELEN LIGHT BAR

ITEM| PART NO. |DESCRIPTION QTY |REV  ITEM| PART NO. [DESCRIPTION QTY | REV

1001199477 |72” Whelen Light Bar Ref B 39 70051076 Lens Assembly
70051341 Base 40 70051077 Lens

70050169 Grommet 4 70051349 Lens

70050170 Plug 42 70051078 Label

70051059 Screw, #10 - 24 x 0.625” 43 70050203 Screw, #10-24 x 1.25”
70051021 Bracket 44 70051062 Cover

70051022 Bracket 45 70051061 Cover

70051023 Circuit Board 46 70051350 Cover

70051060 Cable 47 70051048 Seal

70050665 Cable Clamp 48 70051049 Divider

70050174 Nut, #10 - 24 49 70051053 Screw, #10 x 0.875”
70051026 Tie-Wrap 50 70050204 Adapter

70051027 Bracket 51 70051055 Decal, Front
70051035 Bracket 52 70050207 Decal, Serial Number
70051028 Screw, #6 - 32 x 0.50” 53 70051056 Decal

K;.hl\)_\_\_\_\_\_\a\_\l\)_\_\
_\_\_\_\_\N_\_\Nghmm_\mh_\l\)_\l\)

70051029 Corner Assembly, Front A/R 54 70051056 Decal
70051030 Corner Assembly, Rear A/R 55 70050208 Housing
70051063 LED Assembly, 6 light A/R 56 70050209 Connector
70051064 LED Assembly, 3 light 57 70050210 Housing
70051065 Turn Signal Assembly 58 70050211 Housing
70051066 Bracket

70051036 Bracket

70051039 Bracket

70050176 Grommet

70051068 ICC Cluster

70050178 Harness

70051069 Bracket

70050179 Screw, #10 - 32 x 0.50”
70050180 Washer, #10 ID

70050181 Housing
70050175 Housing
70051343 Harness
70051344 Harness
70051345 Harness
70051346 Harness
70051347 Harness
70051348 Harness

ﬁ_\_\_\_\_\_\l\)_\l\)l\)l\)_\_\_\hl\)hl\)l\)

70051044 Bracket
70051045 Tie Wrap A/R

WWWWWWWWWRNRNRNNNNONRNRNNN S S 8 333
VNN AN A OOV TRDNCOONODTRINO®NDDORWON =




72” WHELEN LIGHT BAR

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 299

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 300

5-376-000187 Rev A

ELECTRICAL INSTALLATION - TANDEM AXLE

ITEM| PART NO. [DESCRIPTION QTY | REV ITEM| PART NO. [DESCRIPTION QTY | REV

1001210000 |Electrical Installation - Tandem Axle Ref E 40 1001215445 Harness, RH 1

1 0750604 Screw 8 41 7590000343 | Light 4

2 3760308 Retainer 4 42 1001209031 Harness, Tow light 1

3 4460466 Terminal 1 43 1001209040 | Cable 1

4 4460509 Terminal 6 44 1001209041 Cable 1

5 4740513 Washer, 0.25” ID 8 45 1001209042 | Cable 1

6 1001122235 Bracket 4 46 1001209044 | Cable 1

7 1001166930 Latch 4 47 1001209051 Harness 2

8 1001166974 Washer, 0.38” ID 14 48 1001207212 Harness 2

9 1001167607 Plug 2 49 1001207213 Harness 2

10 1001168320 Terminal 1 50 1001209054 | Harness 2

11 1001168321 Terminal 1 51 1001209365 | Seal 1

12 1001168322 Terminal 2 52 1001209366 | Seal 4

13 1001168993 Capscrew, 0.38”-16NC x 1.50” 14 53 7274000042 | Clamp 5

14 1001174680 Lamp, Backup 2 54 1001204788 | Terminal Nut 1

15 1001174681 Lamp, Tail light 4 55 1001205043 | Terminal Nut 4

16 1001191602 Panel 1 56 7114100818 Screw, #10 - 24NC x 1.00” 2

17 1001195257 Screw, 0.25” x 0.50” 85 57 1001205044 | Terminal Washer 4

18 1001196552 Screw, #8 x 0.75” 32 58 1001204789 Terminal Washer 1

19 1001201384 Socket 1 60 1001220431 Grommet 4

20 1001201926 Washer, #10 ID 4

21 1001206505 | Plate 1

22 1001207734 | Screw 4

23 1001207736 | Washer, #10 ID 8

24 1001208066 | Connector 1

25 1001208303 | Nut, #10-24 4

26 7114100618 Screw, #10 - 24 x 0.75” 2

27 7178000025 License Plate Bracket 1

28 7274000040 | Clamp 2

29 7280000006 | Clip 83

30 5526000553 | Tie Strap 30

31 7493000026 | Grommet 6

32 7590000105 | Light 1

34 7660102601 Nut, #10-24NC 4

35 7660162601 Locknut, 0.38” - 16NC 14

36 7950160143 Flatwasher, 0.38” ID 28

37 1001168328 Cable 1

38 1001203234 | Electrical Assembly 1

39 1001209010 Harness, LH 1




ELECTRICAL INSTALLATION - TANDEM AXLE

L]
e-]l

A

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 301

An Oshkosh Corporation Company



5-376-000187 Rev A

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 302

An Oshkosh Corporation Company

ELECTRICAL INSTALLATION - TANDEM AXLE

LK
e
e
e ]
e 9
e
e
e
18 — +
|-




ELECTRICAL INSTALLATION - TANDEM AXLE

wssosComsnconoy JD60IND Heavy Duty Wrecker Parts Manual - Page 303 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 304 5-376-000187 Rev A

ELECTRICAL INSTALLATION - TRI-AXLE
ITEM| PART NO. [DESCRIPTION QTY | REV ITEM| PART NO. [DESCRIPTION QTY | REV
1001210001 |Electrical Installation - Tri-Axle Ref E 40 1001215445 Harness, RH 1

1 0750604 Screw 8 41 7590000343 | Light 4
2 3760308 Retainer 4 42 1001209031 Harness, Tow light 1
3 4460466 Terminal 1 43 1001209040 | Cable 1
4 4460509 Terminal 6 44 1001209041 Cable 1
5 4740513 Washer, 0.25” ID 8 45 1001209042 | Cable 1
6 1001122235 Bracket 4 46 1001209044 | Cable 1
7 1001166930 Latch 4 47 1001209051 Harness 2
8 1001166974 Washer, 0.38” ID 14 48 1001207212 Harness 2
9 1001167607 Plug 2 49 1001207213 Harness 2
10 1001168320 Terminal 1 50 1001209054 | Harness 2
11 1001168321 Terminal 1 51 1001209365 | Seal 1
12 1001168322 Terminal 2 52 1001209366 | Seal 4
13 1001168993 Capscrew, 0.38”-16NC x 1.50” 14 53 7274000042 | Clamp 5
14 1001174680 Lamp, Backup 2 54 1001204788 | Terminal Nut 1
15 1001174681 Lamp, Tail light 4 55 1001205043 | Terminal Nut 4
16 1001191602 Panel 1 56 7114100818 Screw, #10 - 24NC x 1.00” 2
17 1001195257 Screw, 0.25” x 0.50” 85 57 1001205044 | Terminal Washer 4
18 1001196552 Screw, #8 x 0.75” 32 58 1001204789 Terminal Washer 1
19 1001201384 Socket 1 60 1001220431 Grommet 4
20 1001201926 Washer, #10 ID 4

21 1001206505 | Plate 1

22 1001207734 | Screw 4

23 1001207736 | Washer, #10 ID 8

24 1001208066 | Connector 1

25 1001208303 | Nut, #10-24 4

26 7114100618 Screw, #10 - 24 x 0.75” 2

27 7178000025 License Plate Bracket 1

28 7274000040 | Clamp 2

29 7280000006 | Clip 83

30 5526000553 | Tie Strap 30

31 7493000026 | Grommet 6

32 7590000105 | Light 1

34 7660102601 Nut, #10-24NC 4

35 7660162601 Locknut, 0.38” - 16NC 14

36 7950160143 Flatwasher, 0.38” ID 28

37 1001168328 Cable 1

38 1001203234 | Electrical Assembly 1

39 1001209010 Harness, LH 1




ELECTRICAL INSTALLATION - TRI-AXLE

JERR-DAN
An Oshhosh Corporation Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 305 5-376-000187 Rev A



5-376-000187 Rev A

- Page 306

JD60IND Heavy Duty Wrecker Parts Manual

An Oshkosh Corporation Company

ELECTRICAL INSTALLATION - TRI-AXLE




ELECTRICAL INSTALLATION - TRI-AXLE

wssosComsnconoy JDGOIND Heavy Duty Wrecker Parts Manual - Page 307 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 308 5-376-000187 Rev A

CENTER HARNESS INSTALLATION -174” CT

ITEM| PART NO. [DESCRIPTION QTY | REV
1001210003 |Center Harness Installation - 174" CT Ref C

1 0641412 Capscrew, 0.25” - 20NC x 1.50” 2

2 4711400 Washer, 0.25” ID 4

3 7345242202 | Terminal 2

4 7346000045 | Tubing 0.25in

5 7660142600 | Locknut, 0.25” - 20NC 2

6 7870000043 | Switch Breaker 1

7 7978000011 Cable 30FT

8 8597650001 Loom 30FT

9 1001125479 Terminal 2

10 1001215040 Harness 1

11 5526000553 | Tie Strap 25




CENTER HARNESS INSTALLATION -174” CT

wssosComsnconoy JD6OIND Heavy Duty Wrecker Parts Manual - Page 309 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 310 5-376-000187 Rev A

CENTER HARNESS INSTALLATION - 225” CT

ITEM| PART NO. [DESCRIPTION QTY | REV
1001210002 |Center Harness Installation - 225” CT Ref C

1 0641412 Capscrew, 0.25” - 20NC x 1.50” 2

2 4711400 Washer, 0.25” ID 4

3 7345242202 | Terminal 2

4 7346000045 | Tubing 0.25in

5 7660142600 | Locknut, 0.25” - 20NC 2

6 7870000043 | Switch Breaker 1

7 7978000011 Cable 30FT

8 8597650001 Loom 30FT

9 1001125479 Terminal 2

10 1001215041 Harness 1

11 5526000553 | Tie Strap 25




CENTER HARNESS INSTALLATION - 225” CT

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 311 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 312 5-376-000187 Rev A

CENTER HARNESS INSTALLATION - 265” CT

ITEM| PART NO. [DESCRIPTION QTY | REV
1001215038 |Center Harness Installation - 265” CT Ref B

1 0641412 Capscrew, 0.25” - 20NC x 1.50” 2

2 4711400 Washer, 0.25” ID 4

3 7345242202 | Terminal 2

4 7346000045 | Tubing 0.25in

5 7660142600 | Locknut, 0.25” - 20NC 2

6 7870000043 | Switch Breaker 1

7 7978000011 Cable 30FT

8 8597650001 Loom 30FT

9 1001125479 Terminal 2

10 1001215048 Harness 1

11 5526000553 | Tie Strap 25




CENTER HARNESS INSTALLATION - 265” CT

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 313 5-376-000187 Rev A



JERR-DAN

A Ostkosh Corporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 314

5-376-000187 Rev A

BACKUP ALARM INSTALLATION

ITEM| PARTNO. |DESCRIPTION

| QTY |REV

1001213538 |Backup Alarm Installation
1 7011000006 | Alarm, Backup

1001175061 Alarm, Backup Variable
2 7790141251 Screw, 0.25” x 0.75”

Ref A

1
1
2




BACKUP ALARM INSTALLATION

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 315

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 316

5-376-000187 Rev A

E-STOP INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY [REV
1001231612 |E-Stop Installation Ref A
1 7870000128 | Switch 2
2 7870000129 | Switch 2
3 1001171394 Harness 1
4 7345001714 Terminal 2
5 7346000039 | Tubing 1




E-STOP INSTALLATION

N
@/
444}9;;3

-
T
J
U
j'H

0= HoNekinan I
Qw0 ‘ B ‘ Qo ‘ g1
| Lt | il | UL | Lﬁi
==l 2 ==
I o
| e
f M-PLEX RH BODY HARNESS, REF —2
H
i
RH BODY PANEL, REF e TR

R

1 [ZEE} == b 2]
2 N
TO CHASSIS IGNITION SWITCH k:
. M-PLEX CROSSOVER HARNESS, REF
M-PLEX LH BODY HARNESS, REF (ROUTE HARNESS WITH M-PLEX HARNESS) . T
/' ]
Cj = e

M-PLEX LH BODY HARNESS, REF

BLACK/WHITE

1
=

=1

POWER PANEL, REF

——

1T

2 w0006 e

=5 ==

T
i

-
.

3?
2]

]

T

BLACK/WHITE

O
Bhh
251 B13
=g EE=--
fgztm[m[mcj
LA&[m[m[mcj

‘t

X

M-PLEX RH BODY HARNESS, REF *;J = %
LB ra
T

htifid
IRT NTRANLT TILERRT

Lz

mC=]
w[i]
=1

=, s

1
]
&

]

(
N
:
2,

JERR-DAN

n Oshhosh Garporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 317 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60IND Heavy Duty Wrecker Parts Manual - Page 318 5-376-000187 Rev A

MARKER LIGHT INSTALLATION - TANDEM

ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001206683 |Marker Light Installation - Tandem Ref B
1 1001192958 | Screw, #10 x 0.50” 48
2 7590000262 | Light, Amber 22
3 7590000282 | Light, Red 2




MARKER LIGHT INSTALLATION - TANDEM

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 319 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG6OIND Heavy Duty Wrecker Parts Manual - Page 320 5-376-000187 Rev A

MARKER LIGHT INSTALLATION - TRI-AXLE

ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001206684 |Marker Light Installation - Tri-Axle Ref B
1 1001154101 Screw, #10 x 0.38” 48
2 7590000262 | Light, Amber 22
3 7590000282 | Light, Red 2




MARKER LIGHT INSTALLATION - TRI-AXLE

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 321 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 322

5-376-000187 Rev A

COMPARTMENT LIGHT INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001206680 |Compartment Light Installation Ref A
1 1001154527 | Lamp, 40” 8
2 1001166549 | Lamp, 12” 8
3 1001196552 | Screw, #8 x 0.75” 96
4 1001199081 Mount 48




COMPARTMENT LIGHT INSTALLATION

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 323 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 324

5-376-000187 Rev A

COMPARTMENT LIGHT INSTALLATION - TRI-AXLE

ITEM| PART NO. [DESCRIPTION QTY | REV
1001206681 gglrgpartment Light Installation - Tri- Ref A
1 1001154527 Lamp, 40” 4
2 1001166549 Lamp, 12” 12
3 1001196552 Screw, #8 x 0.75” 80
4 1001199081 Mount 40




COMPARTMENT LIGHT INSTALLATION - TRI-AXLE

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 325 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 326

5-376-000187 Rev A

WING LIGHT BRACKET INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001228841 |Wing Light Bracket Installation Ref A
1 1001213104 Mount, RH 1
2 1001213105 Mount, LH 1
3 1001213110 Plate 2
4 1001214129 Plate 4
5 0641610 Capscrew, 0.38” - 16NC x 1.25” 4
6 4751600 Washer, 0.38” ID 8
7 3271605 Nut, 0.38” - 16NC 4
8 7114150618 Screw, 0.31” - 18NC x 0.75” 8
9 7661000029 | Nut, 0.31” - 18NC 8




WING LIGHT BRACKET INSTALLATION

6
4

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 327 5-376-000187 Rev A




JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 328

5-376-000187 Rev A

WING LIGHT INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001228842 |Wing Light Installation Ref A
Light, Amber CD3 (See Separate

! 100 Breakdown in this Section) 2
1001129861 Light, Amber Whelen 2

2 7493000011 Grommet 2

3 0641810 Capscrew, 0.50” - 13NC x 1.25” 4

4 4711800 Washer, 0.50” ID 4

5 7660182601 Locknut, 0.50” - 13NC 4

6 4178000402 | Bracket 4




WING LIGHT INSTALLATION

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 329 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 330

5-376-000187 Rev A

22” PUBLIC SAFETY LIGHT BAR - 1001133591

ITEM| PART NO. [DESCRIPTION QTY |REV
1001133591 |22” Public Safety Light Bar Ref B
1 70051014 LED Corner Module & Bracket 2
2 70051015 Lens, Clear Upper (Not Shown) 1
3 70051016 Cable, Jerr-Dan 2 Wire (Not Shown) 1
4 9346310098 | Flasher 1
5 70051017 Lens, Clear Lower 1
6 9590310201 LED Center Modulew 2
7 70051018 Bracket, Mounting 1




22” PUBLIC SAFETY LIGHT BAR - 1001133591

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 331



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 332

5-376-000187 Rev A

22” WHELEN LIGHT BAR - 1001199478

ITEM| PART NO. [DESCRIPTION QTY |REV
1001199478 |22” Whelen Light Bar Ref B
1 70051019 Base 1
2 70050169 Grommet 1
3 70051020 Screw, 10-24NC X 0.88" 1
4 70051021 Bracket, Bulkhead Lens Mount 2
5 70051022 Bracket, /0 Anchor 1
6 70051023 Assembly, 1/0 BD Mini 1
7 70051024 Assembly, Cable 1
8 70051025 Clamp, Cable 1
9 70050174 Nut, Wiz 10-24NC 1
10 70051026 Ty Wrap, 6" Black AR
11 70051027 Bracket, End Clamp 2
12 70051028 Screw, 6-32NC X 0.50" 10
13 70051029 Assy, Corner L-Front/R-Rear Amber 1
14 70051030 Assy, Corner L-Rear/R-Front Amber 1
15 70051031 Assy, Corner L-Front/R-Rear Blue 1
16 70051032 Assy, Corner L-Rear/R-Front Blue 1
17 70051033 Assembly, Blank Rear Drvr Corner 1
18 70051034 Assembly, Blank Rear Pass Corner 1
19 70051035 Bracket, Corner Clamp 4
20 70051036 Bracket, Half Filler 2
21 70051037 Sub Assy, Short Directional Amber 2
22 70051038 Sub Assy, Short Directional Blue 2
23 70051039 Bracket, Filler 2
24 70051040 Assembly, Harness 1
25 70051041 Assembly, Harness 1
26 70051042 Assembly, Harness 1
27 70051043 Assembly, Harness 1
28 70051044 Bracket, Snap-In 4
29 70051045 Ty Wrap, 3" Black AR
30 70051046 Sub Assy, Cut Dome Clear 2
31 70051047 Sub Assy, Cut Dome Blue 2
32 70051048 Seal, Lens Divider 2
33 70051049 Divider, Lens 1
34 70051050 Screw, 10-24NC X 1.25" 4
36 70051051 Tape, VHB Endcap Trim Mount 4
37 70051052 Cover, Top Extruded 7.325" 2




22” WHELEN LIGHT BAR - 1001199478

n
N

ORANGE )

| RED

26

27

VIOLET BLUE

27

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 333

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 334

5-376-000187 Rev A

SWITCH PANEL INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001236616 |Switch Panel Installation Ref A
1 1001166978 | Washer, 0.25” ID 4
2 1001195257 | Screw, 0.25” x 0.50” 20
3 7660142601 Locknut, 0.25” - 20NC 4
4 1001211000 Multiplex 1
5 1001211001 Key Pad in Cab 1
6 1001211002 Key Pad in Body 2
7 1001211003 Key Pad, Winch 2
8 1001209590 | Screw, 0.25” X 1.00” 4
9 1001209616 | Nut, 16
10 7280000006 | Clip 20
11 7950140143 | Flatwasher, 0.25” ID 24
12 1001208950 | Harness, Left Multiplex Jumper 1
13 1001208951 Harness, Left Multiplex Body 1
14 1001208952 | Harness, Multiplex to PDP 1
15 1001215098 | Harness, Multiplex Crossover 1
16 1001215100 Harness, Right Multiplex Body 1
17 5526000553 | Tie Strap 25
18 1001209034 | Harness, Winch 1




SWITCH PANEL INSTALLATION

JD60IND Heavy Duty Wrecker Parts Manual - Page 335 5-376-000187 Rev A

An Oshkosh Corporation Company



JERR-DAN
An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 336 5-376-000187 Rev A

THIS PAGE INTENTIONALLY LEFT BLANK




SECTION 8 - DECAL

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 337 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 338

5-376-000187 Rev A

DECAL INSTALLATION
ITEM| PART NO. [DESCRIPTION QTY |REV
1001210733 |Decal Installation Ref C
1 1001127220 Decal, Tag 1
2 1001132328 Decal, Placard 1
3 1001132346 | Patent 1
4 1001136075 Decal, Hazardous Voltage 1
5 1001136080 | Decal, Recover Stability 2
6 1001136091 Decal, Towed Load 2
7 1001136094 | Decal, Crushing Hazard 2
8 1001136103 Decal, Electrocution 4
9 1001136119 Decal, Hydraulic Hazard 1
10 1001137169 Decal, Pinch 2
11 1001138537 Decal, Hook 2
12 1001138612 Decal, Battery 1
13 1001141227 Decal, Backing 1
14 1001142452 Decal, No Step 2
15 1001142828 Decal, Fall Hazard 1
16 1001174339 Decal, Spade Housing Step 4
17 1001174346 Decal, Spade Step 4
18 1001205331 Decal, Lube Chart 1
19 1001206364 | Decal, JFB Badge 2
20 1001206367 | Decal, Jerr-Dan Name Plate 2
21 1001212286 Decal, Power Distribution 1
22 7330000143 | Decal, Made in USA 1
23 7330000208 | Decal, Service Air 1
24 7330000209 | Decal, Supply Air 1
25 7330000210 | Decal, Aux Air 1
26 7330000689 | Decal, NTEA 1
27 7759000004 | Pop Rivet 14




DECAL INSTALLATION

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 339



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 340

5-376-000187 Rev A

WRECKER BOOM DECAL INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001143572 |Wrecker Boom Decal Installation Ref A
1 7330000487 | Decal, Boom Rating 60 Ton 2
2 7330000449 | Decal, Boom Rating 50 Ton 2
3 7330000486 | Decal, Boom Rating 37 Ton 2
4 7330000485 | Decal, Boom Rating 24 Ton 2
5 7330000268 | Decal, Boom Rating 22 Ton 2




WRECKER BOOM DECAL INSTALLATION

o0

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 341 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG6OIND Heavy Duty Wrecker Parts Manual - Page 342 5-376-000187 Rev A

THIS PAGE INTENTIONALLY LEFT BLANK




SECTION 9 - ACCESSORIES

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 343 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 344

5-376-000187 Rev A

TOOL DRAWER INSTALLATION - TANDEM

ITEM| PART NO. [DESCRIPTION QTY | REV
1001195256 |Tool Drawer Installation - Tandem Ref A
1 1001194676 Screw, 0.25” x 0.75” 6
2 1001195257 Screw, 0.25” x 0.50” 8
3 1001195279 Pad 1
4 1001190410 ToolBox 1




JERR-DAN
An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 346

5-376-000187 Rev A

TOOL DRAWER INSTALLATION - TRI-AXLE

ITEM| PART NO. [DESCRIPTION QTY | REV
1001208635 |Tool Drawer Installation - Tri-Axle Ref B
1 1001194676 Screw, 0.25” x 0.75” 6
2 1001195257 Screw, 0.25” x 0.50” 4
3 1001195341 Pad 1
4 7114140818 Capscrew, 0.25” - 20NC x 1.00” 2
5 7950160143 Flatwasher, 0.38” ID 2
6 1001183037 Nut, 0.25” - 20NC 2
7 1001190410 ToolBox 1




TOOL DRAWER INSTALLATION - TRI-AXLE




JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 348

5-376-000187 Rev A

UNDERLIFT TOOLS - 5TH WHEEL INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY | REV
2503880033 |Underlift Tools - 5th Wheel Installation Ref C
1 3178000240 Bracket 1
2 3178000499 | Bracket 1
3 3706000080 | Plate 1
4 3691000144 | Pin 1
5 3691000144 | Pin 1
6 7118267250 Capscrew, 1.00” - 8UNC x 9.00” 2
7 7120000036 | Capscrew, 0.75” - 10UNC x 3.25” 2
8 7691000025 | Pin 2




UNDERLIFT TOOLS - 5TH WHEEL INSTALLATION

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 349 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 350

5-376-000187 Rev A

UNDERLIFT TOOLS - FRAME FORKS

ITEM| PART NO. [DESCRIPTION QTY |REV
2503870011 [Underlift Tools - Frame Forks Ref G
1 3007000004 | Chain Hook Adapter 2
2 7007000056 | Frame Fork Adapter, RH 1
S 7007000055 | Frame Fork Adapter, LH 1
4 3178000226 | Spring Lift Bracket 2
5 7454000006 | Fork, 3.00” Short 2
6 7454000005 | Fork, 3.00” Medium 2
7 7454000003 | Fork, 4.50” Medium 2
8 7454000004 | Fork, 4.50” Long 2
9 3551000036 | T-Handle 2
10 7691000022 | Pin 2
11 7691000021 | Pin 2
12 1001159568 | Strap (Not Shown) 1
13 1001198300 | Pin 2




UNDERLIFT TOOLS - FRAME FORKS

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 351



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 352

5-376-000187 Rev A

UNDERLIFT TOOLS - 14,000 LB TIRE LIFT

ITEM| PART NO. [DESCRIPTION QTY | REV
2503880088 |Underlift Tools - 14,000 Lb Tire Lift Ref C
1 3484000048 | Tire Lift Grid - RH 1
2 3484000049 | Tire Lift Grid - LH 1
3 3020000120 | Tire Lift Arm Weldment - RH 1
4 3020000119 Tire Lift Arm Weldment - LH 1
5 3912000038 | Tire Lift Tube Weldment 2
6 3561000008 | Hook 4
7 4561000012 | Pull Hook 1
8 7894000037 | Strap 2
9 7894000028 | Rachet Strap 4
10 7691000026 | Hitch Pin 2
11 4691000274 Pin 4
12 7691000020 | Hairpin 4
13 7330000278 | Decal, Caution 2
14 1001132268 Decal, Rating 2
15 7759000004 | Pop Rivet 8




UNDERLIFT TOOLS - 14,000 LB TIRE LIFT

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 353



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 354

5-376-000187 Rev A

UNDERLIFT TOOLS - 25,000 LB TIRE LIFT

ITEM| PART NO. [DESCRIPTION QTY | REV
2502880300 |Underlift Tools - 25,000 Lb Tire Lift Ref C
1 3484000072 | Tire Lift Grid - LH 1
2 3484000073 | Tire Lift Grid - RH 1
3 3020000119 Tire Lift Arm Weldment - LH 1
4 3020000120 | Tire Lift Arm Weldment - RH 1
5 3912000033 | Tire Lift Tube Weldment 2
6 7691000026 | Hitch Pin 2
7 4691000274 Pin 4
8 7691000020 | Hairpin 4
9 7330000278 | Decal, Caution 2
10 1001132265 Decal, Rating 2
11 7759000004 | Pop Rivet 8
12 4561000012 | Pull Hook 1
13 7577000368 | Strap 1
14 3912000038 | Tube Weldment 2
15 3561000008 | Hook 4
16 7894000037 | Strap 2
17 7894000028 | Rachet Strap 4




UNDERLIFT TOOLS - 25,000 LB TIRE LIFT

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 355

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 356

5-376-000187 Rev A

UNDERLIFT TOOLS - PINTLE HOOK

ITEM| PART NO. [DESCRIPTION QTY | REV

2503880043 |Underlift Tools - Pintle Hook Ref A

1 7561000020 Hitch, Pintle Hook with 2” Dia. Ball 1

2 7118181250 Capscrew, 0.50”-13NC x 1.50” 4

3 7950180000 | Lockwasher, 0.50” ID 4

4 7056000003 | Ball, 1.88” Dia 1
7056000004 | Ball, 2.00” Dia
7056000005 | Ball, 2.31” Dia
7056000006 | Ball, 50mm Dia




UNDERLIFT TOOLS - PINTLE HOOK

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 357



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 358

5-376-000187 Rev A

TRAILER AIR INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY | REV
2503630028 [Trailer Air Installation Ref F
1 7312000015 Gladhand 1
2 7312000016 | Gladhand 1
3 7446502518 Fitting 2
4 7445060435 | Fitting 4
5 7565000014 | Airline 50FT
6 7443000148 | Bushing 2
7 7443000146 | Elbow 2
8 7443000145 | Bushing 2
9 7577000145 | Seal Kit 1
10 1001170036 Shield 2
11 1001171933 Ring 2




TRAILER AIR INSTALLATION

TRUCK CAB

REF TOP VIEW

i

SECTION B-B

JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 359

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 360

5-376-000187 Rev A

TRAILER PLUG INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
2502330145 |[Trailer Plug Installation Ref C
1 7346000055 | 7-Way Plug 1
2 7346000078 | 7-Way Plug Boot 1
3 7115150864 Bolt, 0.31"-18NC x 1.00" 2
4 7950150161 Flatwasher, 0.31" ID 2
5 7660152601 | Locknut, 0.31”-18NC 2




TRAILER PLUG INSTALLATION

00

CLEARANCE (BLACK)
SIDE MARKER,
ID LAMPS

LH TURN (YELLOW)
HAZARD LAMPS

a bW

OEM TRAILER TOWING
HARNESS

GROUND (WHITE)

TAIL LAMPS (BROWN)

LICENSE PLATE LAMP

RH TURN (GREEN)
HAZARD LAMPS

STOP LAMPS (RED)
BRAKE ANTI-LOCK

JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 361

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 362

5-376-000187 Rev A

TOOL STORAGE
ITEM| PART NO. |DESCRIPTION QTY [REV
1001208205 |Tool Storage Ref B
1 1001201215 Bracket 1
2 1001201216 Bracket 1
3 1001201217 Bracket 2
4 1001201218 Bracket 2
5 1001196552 | Screw, #8 x 0.75” 4
6 1001210868 | Screw, #10 x 0.75” 10
7 1001201367 Screw, 0.25” x 1.00” 6




TOOL STORAGE

An Oshkosh Corporation Company

JDG60OINTD Heavy Duty Wrecker Parts Manual - Page 363

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 364

5-376-000187 Rev A

TILT DOWN STORAGE TRAY

ITEM| PART NO. [DESCRIPTION QTY |REV
1001208631 |Tilt Down Storage Tray - Tandem Ref A
1 3020029 Bearing Grease A/R
2 1001169080 | Screw, 0.38"-16 X 1.25" 12
& 1001170090 | Decal 1
4 1001170091 Decal 1
5 1001170305 | Bolt, #6-20 4
6 1001170307 | Washer, M6 ID 4
7 1001170310 Nut, M6 4
8 1001170328 Screw, M8-50 4
9 1001170329 | Washer, M8 ID 4
10 1001170330 | Nut, M8 4
11 1001170331 Roller Assembly 1
12 1001170332 Latch 1
13 1001179349 | Strap 2
14 1001197693 | Tilt-Down Drawer 1
15 1001183735 Bracket, RH 1
16 1001183736 | Bracket, LH 1
17 7114160850 Screw, 0.38"-16 X 1.00" 4
18 7660162601 Locknut, 0.38"-16NC 4
19 7950160141 Flatwasher, 0.38" ID 16
20 1001166644 | Nut, 0.38"-16 12
21 1001170428 | Strap 2
22 1001200997 | Screw, M5X25 4




TILT DOWN STORAGE TRAY

*ltems 13, 17, 18 Not Shown* 9 -

n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 365 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 366

5-376-000187 Rev A

SNATCH BLOCK STORAGE INSTALLATION - TANDEM

ITEM| PART NO. [DESCRIPTION QTY |REV
1001217105 Snatch Block Storage Installation - Ref A
Tandem
1 1001164560 | Bracket, Top 4
2 1001164562 Bracket, Bottom 4
3 1001166974 Washer, 0.38" 4
4 1001168545 | Screw, 0.38" X 1.25" 16
5 1001168733 | Nut, 0.25"-20 4
6 1001168993 | Screw, 0.38"-16 X 1.50" 4
7 7114140618 Nut, 0.25"-20 X 0.75" 4
8 7660162601 Locknut, 0.38"-16NC 4
9 7950140003 | Lockwasher, 0.25" ID 4
10 7950140143 | Flatwasher, 0.25" ID 4
11 7950160143 | Flatwasher, 0.38" ID 24
12 1001201112 Bracket 1




SNATCH BLOCK STORAGE INSTALLATION - TANDEM

JD60IND Heavy Duty Wrecker Parts Manual - Page 367 5-376-000187 Rev A

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 368

5-376-000187 Rev A

SNATCH BLOCK STORAGE INSTALLATION - TRI-AXLE

ITEM| PART NO. [DESCRIPTION QTY [REV
1001195134 i:]daetch Block Storage Installation - Tri- Ref A
1 3020029 Lube, Bearing Grease A/R
2 1001164560 | Bracket, Top 4
3 1001165564 Plate 1
4 1001165570 Bracket 1
5 1001165571 Bracket 1
6 1001165584 Plate 2
7 1001168733 Nut, 0.25"-20 4
8 1001169063 | Retaining Ring 2
9 1001169064 | Retaining Ring 4
10 1001169076 Bearing 2
11 1001169078 Plug 1
12 1001169080 Screw, 0.38"-16 X 1.25" 18
13 1001169083 Screw, 0.38"-16 X 2.00" 4
14 1001190342 Bracket 4
15 1001190359 Support 1
16 1001190361 Bracket 1
17 1001192126 Tube 1
18 7114140618 Bolt, 0.25"-20 X 0.75" 4
19 7660162601 Locknut, 0.38"-16NC 20
20 7690142845 | Pin 3
21 7950140003 | Lockwasher, 0.25" ID 4
22 7950140143 Flatwasher, 0.25" ID 4
23 7950160143 Flatwasher, 0.38" ID 42
24 1001166644 Nut, 0.38"-16 2




SNATCH BLOCK STORAGE INSTALLATION - TRI-AXLE

12

3\@
20—
9/¢
7 | P
N J]
T | ;
2— 3
21— X

JERR-DAN

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 369 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 370

5-376-000187 Rev A

TIRE LIFT STORAGE - TANDEM BODY

ITEM| PART NO. [DESCRIPTION QTY |REV
1001207556 |Tire Lift Storage - Tandem Body Ref A
1 1001166974 | Washer, 0.38” ID 5
2 1001168545 | Capscrew, 0.38” - 16NC x 1.25” 4
3 1001168993 | Capscrew, 0.38” - 16NC x 1.50” 5
4 1001182248 Bracket 1
5 1001190409 | Bus Arm Storage 1
6 1001207624 | Bracket 1
7 7660162601 Locknut, 0.38” - 16NC 5
8 7950160143 | Flatwasher, 0.38” ID 14




TIRE LIFT STORAGE - TANDEM BODY

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 371

An Oshkosh Corporation Company



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 372

5-376-000187 Rev A

TIRE LIFT STORAGE - 39” AND 37” TOOLBOX

ITEM| PART NO. [DESCRIPTION QTY |REV
1001205796 |Tire Lift Storage - 39” & 37” Toolbox Ref B
1 1001165862 | Tray. Small 1
2 1001165863 | Tray, Large 1
3 1001168545 | Screw, 0.38" X 1.25" 4
4 1001170968 | Pad, Small 1
5 1001170970 Pad, Large 1
6 1001170971 Bracket 1
7 1001192287 Storage 1
8 7950160143 | Flatwasher, 0.38" ID 8
9 7115161650 Capscrew, 0.38” - 16NC x 2.00” 4
10 7660162601 Locknut, 0.38” - 16NC 4
11 1380135 Clip 1
12 3900339 Screw, #6 - 19NC x 0.50” 1




TIRE LIFT STORAGE - 39” AND 37” TOOLBOX

n Oshhosh Garporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 373 5-376-000187 Rev A



JERR-DAN

A Ostkosh Corporaton Company JDG60IND Heavy Duty Wrecker Parts Manual - Page 374

5-376-000187 Rev A

TRAFFIC CONE STORAGE

ITEM| PART NO. [DESCRIPTION QTY |REV
1001207508 |Traffic Cone Storage Ref A
1 1001168993 | Screw, 0.38"-16 x 1.50” 4
2 1001190551 Bracket 1
3 7660162601 Locknut, 0.25”-20 4
4 7950160143 | Flatwasher, 0.38” ID 8




TRAFFIC CONE STORAGE

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 375



JERR-DAN

An Oshicsh Corporaton Company JDG6OIND Heavy Duty Wrecker Parts Manual - Page 376 5-376-000187 Rev A
LADDER STORAGE
ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001200001 |Ladder Storage Ref B
1 1001183037 | Nut, 0.25"-20 2
2 1001201523 | Plate 1
3 1001201534 | Bracket 1




LADDER STORAGE

5-376-000187 Rev A

JD60IND Heavy Duty Wrecker Parts Manual - Page 377

An Oshkosh Corporation Company



JERR-DAN

An Oshicsh Corporaton Company JDGOIND Heavy Duty Wrecker Parts Manual - Page 378 5-376-000187 Rev A
TOW LIGHT STORAGE
ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001195592 |Tow Light Storage Ref A
1 1001170618 | Bracket 2
2 1001195523 | Screw, 0.25” x 1.00” 4




TOW LIGHT STORAGE

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 379



JERR-DAN

An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 380 5-376-000187 Rev A
WHEEL CHOCK STORAGE
ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001195520 |Wheel Chock Storage Ref B
1 1001170707 Wheel Chock Stop 4
2 1001195523 | Screw, 0.25” x 1.00” 8




WHEEL CHOCK STORAGE

5-376-000187 Rev A

JDG60IND Heavy Duty Wrecker Parts Manual - Page 381



JERR-DAN
An Oshicsh Corporaton Company JDG6OIND Heavy Duty Wrecker Parts Manual - Page 382 5-376-000187 Rev A

FLARE STORAGE

ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001201704 |Flare Storage Ref A
1 1001195523 | Screw, 0.25” x 1.00” 8
2 1001201695 | Bracket 2




FLARE STORAGE

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 383 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 384

5-376-000187 Rev A

BOTTLE JACK STORAGE
ITEM| PART NO. [DESCRIPTION QTY |REV
1001196214 |Bottle Jack Storage Ref B
1 1001170839 | Bracket 1
2 1001195257 | Screw, 0.25” x 0.50” 2
3 1001195523 | Screw, 0.25” x 1.00” 4
4 7950140143 | Flatwasher, 0.25” ID 2
5 1001167268 | Strap 2




BOTTLE JACK STORAGE

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 385

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 386

5-376-000187 Rev A

FIFTH WHEEL STORAGE INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001195942 |Fifth Wheel Storage Installation Ref C
1 1001168545 | Screw, 0.38” x 1.25” 6
2 1001190568 | Bracket 1
3 7950160143 | Flatwasher, 0.38” ID 6
4 1001191810 Bracket 1




FIFTH WHEEL STORAGE INSTALLATION

wssosComsnconoy JD6OIND Heavy Duty Wrecker Parts Manual - Page 387 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 388

5-376-000187 Rev A

FRAME FORK STORAGE INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001195839 |Frame Fork Storage Installation Ref C
1 1001160799 | Bracket 1
2 1001166974 | Washer, 0.38" ID Rubber 10
3 1001168544 | Screw, 0.38"-16 X 1.75" 6
4 1001169083 | Screw, 0.38"-16 X 2.00" 4
5 1001190926 | Bracket 1
6 1001190988 | Bracket 1
7 1001195257 | Screw, 0.25" X 0.50" 2
8 1001195523 | Screw, 0.25" X 1.00" 4
9 1001195838 | Bracket 1
10 7660162601 Locknut, 0.38"-16NC 10
1 7950160143 | Flatwasher, 0.38" ID 20




FRAME FORK STORAGE INSTALLATION

JERR-DAN
n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 389 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 390

5-376-000187 Rev A

FORK RISER STORAGE INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV
1001195788 |Fork Riser Storage Installation Ref B
1 1001169083 | Screw, 0.387-16 x 2.00” 4
2 1001190926 | Bracket 1
3 7660162601 Locknut, 0.25”-20 4
4 7950160143 | Flatwasher, 0.38” ID 8




FORK RISER STORAGE INSTALLATION

n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 391 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JDG60OIND Heavy Duty Wrecker Parts Manual - Page 392

5-376-000187 Rev A

GRIZZLY BAR STORAGE - TANDEM

ITEM| PART NO. [DESCRIPTION QTY |REV
1001210746 |Grizzly Bar Storage - Tandem Ref A
1 1001175059 | Clamp 5
2 7114141018 Screw, 0.25” - 20NC x 1.25” 13
3 1001183037 | Nut, 0.25” - 20NC 13
4 1001183038 Bracket 1
5 7950140143 | Flatwasher, 0.25” ID 3




GRIZZLY BAR STORAGE - TANDEM

JERR-DAN
n Oshhosh Garporaton Company JD60IND Heavy Duty Wrecker Parts Manual - Page 393 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 394

5-376-000187 Rev A

GRIZZLY BAR STORAGE - TRI-AXLE

ITEM| PART NO. [DESCRIPTION QTY |REV
1001210747 |Grizzly Bar Storage - Tri-Axle Ref A
1 0751406 Screw 2
2 0751408 Screw 2
3 1001174992 Bracket 1
4 1001175059 | Clamp 5
5 1001183037 | Spring Nut, 0.25” - 20NC 10
6 1001212194 | Angle Bracket 1
7 7114141018 Screw, 0.25” - 20NC x 1.25” 10
8 7950140143 | Flatwasher, 0.25” ID 2




GRIZZLY BAR STORAGE - TRI-AXLE

(3}

s j@\
/

VA

2 V1 TR B9

n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 395 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG6OIND Heavy Duty Wrecker Parts Manual - Page 396 5-376-000187 Rev A

BROOM STORAGE

ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001207496 |Broom Storage Ref A
1 1001195257 Screw, 0.25” x 0.50” 4
2 1001207300 | Bracket 1
3 7950140143 | Flatwasher, 0.25” ID 4




BROOM STORAGE

,/'
P .
. >
>
. _
-
S
7
4/'
3 S
p >
> P
$ P
s
: . S
s .
2 ~
7/‘ P
,/' = -
‘/' -
) ) )
- s -
s o -
7 -
e =
g
[
,/'
,/’
P

-

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 397 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 398 5-376-000187 Rev A

STRAP STORAGE - TANDEM

ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001207593 |Strap Storage - Tamdem Ref A
1 1001168545 | Screw, 0.38” x 1.25” 4
2 1001208651 Organizer - Tandem 1
3 7950160143 | Flatwasher, 0.38” ID 4




STRAP STORAGE - TANDEM

W =

JERR-DAN
n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 399 5-376-000187 Rev A



JERR-DAN
An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 400 5-376-000187 Rev A

STRAP STORAGE - TRI-AXLE

ITEM| PARTNO. |DESCRIPTION | QTY |REV
1001208637 |Strap Storage - Tri-Axle Ref A
1 1001168545 | Screw, 0.38” x 1.25” 4
2 1001208650 | Organizer - Tri-Axle 1
3 7950160143 | Flatwasher, 0.38” ID 4




STRAP STORAGE - TRI-AXLE

n Oshhosh Garporaton Company JD60OIND Heavy Duty Wrecker Parts Manual - Page 401 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 402

5-376-000187 Rev A

CRIBBING STORAGE

ITEM| PART NO. [DESCRIPTION QTY |REV
1001207510 |Cribbing Storage Ref B
1 1001194676 | Screw, 0.25” x 0.75” 2
2 1001207509 | Plate 2
3 1001207539 | Adjustment Mount 1
4 1001195257 | Screw, 0.25” x 0.50” 4
5 7950140143 | Flatwasher, 0.25” ID 4




CRIBBING STORAGE

An Oshkosh Corporation Company

JDG60IND Heavy Duty Wrecker Parts Manual - Page 403

5-376-000187 Rev A



JERR-DAN

An Oshicsh Corporaton Company JDG60OIND Heavy Duty Wrecker Parts Manual - Page 404 5-376-000187 Rev A
SPILL KIT
ITEM| PARTNO. |DESCRIPTION | QTY |REV

1001210748 |Spill Kit Ref A

1 1001183152 Bracket 1
2 7950160143 | Flatwasher, 0.38” ID 2
3 1001168428 | Screw, 0.38” x 1.00” 2




SPILL KIT

o NS

wssosComsnconoy JD60OIND Heavy Duty Wrecker Parts Manual - Page 405 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 406

5-376-000187 Rev A

STORAGE SHELF INSTALLATION

ITEM| PART NO. [DESCRIPTION QTY |REV

1001214303 |Storage Shelf Installation Ref A

1 1001169083 | Screw, 0.38” - 16NC x 2.00” 4

2 1001214265 | Shelf 48” 1
1001214301 Shelf 36” 2

3 1001214266 | Mount 4

4 1001214267 | Washer, 0.38” ID 4

5 1001166644 | Nut, 0.38” - 16NC 4




STORAGE SHELF INSTALLATION

T,

W

"

n Ostiosh Corporation Company ,, JD60IND Heavy Duty Wrecker Parts Manual - Page 407

5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 408

5-376-000187 Rev A

SINGLE SPREADER BAR STORAGE

ITEM| PART NO. [DESCRIPTION QTY |REV
1001210750 |[Single Spreader Bar Storage Ref B
1 1001160799 | Bracket 1
2 1001166974 | Washer, 0.38” ID 7
3 1001168544 | Capscrew, 0.38” - 16NC x 1.75” 2
4 1001168993 | Capscrew, 0.38” - 16NC x 1.50” 7
5 1001174138 Support 1
6 1001174140 Support 2
7 1001191613 Bracket 1
8 1001195257 | Screw, 0.25” x 0.50” 4
9 1001211394 | Support 1
10 7660162601 | Locknut, 0.38” - 16NC 9
11 7790141251 Screw, 0.25” x 0.75” 2
12 7950140143 | Flatwasher, 0.25” ID 2
13 7950160143 | Flatwasher, 0.38” ID 18




SINGLE SPREADER BAR STORAGE

wssosComsnconoy JD60OIND Heavy Duty Wrecker Parts Manual - Page 409 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 410

5-376-000187 Rev A

DOUBLE SPREADER BAR STORAGE

ITEM| PART NO. [DESCRIPTION QTY |REV
1001207548 |Double Spreader Bar Storage Ref B
1 1001160799 | Bracket 2
2 1001166974 | Washer, 0.38” ID 14
3 1001168544 | Capscrew, 0.38” - 16NC x 1.75” 4
4 1001168993 | Capscrew, 0.38” - 16NC x 1.50” 14
5 1001174138 Support 2
6 1001174140 Support 4
7 1001191613 Bracket 2
8 1001195257 | Screw, 0.25” x 0.50” 3
9 1001211394 | Support 1
10 7660162601 | Locknut, 0.38” - 16NC 18
11 7790141251 Screw, 0.25” x 0.75” 4
12 7950140143 | Flatwasher, 0.25” ID 4
13 7950160143 | Flatwasher, 0.38” ID 36




DOUBLE SPREADER BAR STORAGE

wssosComsnconoy JD6OIND Heavy Duty Wrecker Parts Manual - Page 411 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 412

5-376-000187 Rev A

SPREADER BAR KIT - 1001175920

ITEM| PART NO. [DESCRIPTION QTY |REV
1001175920 |Spreader Bar Kit Ref C
1 70050922 Center Bar 1
2 70050923 Spreader Bar Tube 2
3 70050924 Spreader Bar Ends 2
4 70050925 Pin 4




SPREADER BAR KIT - 1001175920

n Oshhosh Garporaton Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 413 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 414

5-376-000187 Rev A

SPREADER BAR ACCESSORIES - 1001174493

ITEM| PART NO. [DESCRIPTION QTY |REV
1001174493 |Spreader Bar Accessories Ref E
1 70050831 Pallet Lifting Jaw 1
2 70050832 42 Gallon Demo Bag 2
3 70050833 Poly Tarp 2
4 70050834 Green Eye and Eye Round Sling, 96" 4
5 70050835 Green Round Sling Hook 4
6 70050836 Eéecovery Chain, 0.38" x 10" - 8,800 1
7 70050837 )I(?Z'covery Chain Hook One End 0.5" 2
8 70050838 Recover Chain Hook 2
9 70050839 Shackle 4
10 70050840 Blue Round Sling 10’ 2
11 70050841 Skate 2
12 70050922 Center Bar 1
13 70050923 Spreader Bar Tube 2
14 70050924 Spreader Bar Ends 2
15 70050925 Pin 4




SPREADER BAR ACCESSORIES - 1001174493

JERR-DAN
An Oshhosh Corporation Company JD6OIND Heavy Duty Wrecker Parts Manual - Page 415 5-376-000187 Rev A



JERR-DAN

An Oshkosh Corporation Company

JD60IND Heavy Duty Wrecker Parts Manual - Page 416

5-376-000187 Rev A

RUGGED ACCESSORY PACKAGE - 1001174490

ITEM| PART NO. [DESCRIPTION QTY |REV
1001174490 |Rugged Accessory Package Ref C
1 70050842 Snatch Block, 0.875" x 8.00" 2
2 70050843 Recovery Chain, 0.38" x 10" 1
3 70050844 Recovery Chain, 0.50" x 2' 2
4 70050845 Recovery Sling, 0.50" 2
5 70050846 )I(?e;gclwer Chain Locking Clevis, 0.50 4
6 70050847 Copper Ground Stake 2
7 70050848 Brass Mallet 1
8 70050849 Ground Wire 3




RUGGED ACCESSORY PACKAGE - 1001174490

wssosComsnconoy JD60OIND Heavy Duty Wrecker Parts Manual - Page 417 5-376-000187 Rev A



